%5l

—wh W EEFA
1-1 EFERY L4

1-2 ZRGRZLE

1-3 #iFP oo

1-4 AL

1-5 LRAZ T . HEZET

= 1% K
A ZE

B M E

C MFHmZ 8 ik
D B HEZEH
E 4t F 4

F F&7 X

G A7 Mep & 77 76 F X A %

Z WA
S 2

S8 5120 M

T Rt 5]

&) 4t $2 4+ 2 B B B 14
5905 38 £ R T B

S SuaTH B A B

S8k 5 SEAR B K 2 W
B
EIRCE SLE RS

= m O " o g o W o=

W A I AEFAA

A Tt biie B A%

B TirntatnfZ iz &

C Tl @dst R AT &) 418 B 14

D kipyéass b 4hsg st R L 442 B A
E R Rz gAY

B ERESR

A FHERE

B#% (Ap) Azkd
C %%

INDEX B/PAGE

SAFETY PRECAUTION

1-1 WORK ENVIRONMENT

1-2 SAFETY IN INSTALLATION

1-3 SAFETY IN OPERATING

1-4 SAFETY IN MAINTENANCE AND REPAIRS
1-5 DANGER ANDCAUTION SIGNS

OPERATION GUIDE

INSTALLATION

LUBRICATION OIL

OIL CHANGE

REPLACING OIL FILTER

HOW TO REPLACE THE NEEDLES

THREADING

ADJUSTING THE PRESSURE OF PRESSER FOOT

O Mmoo O W o

ADJUSTMENT GUIDE

THE HEIGHT OF NEEDLE BAR

TIMING OF NEEDLE AND LOOPER

THE POSITION OF NEEDLE AND LOOPER

THE TIMING OF NEEDLE AND LOOPER

ADJUSTING NEEDLE AND REAR NEEDLE GUARD

ADJUSTING NEEDLE AND FRONT NEEDLE GUARD

"THE RELATIVE POSITION OF NEEDLE,SPREADER"AND SPREADER THREAD GUIDE
ADJUSTING THE HEIGHT OF FEED DOG

THE ADJUSTMENT OF LOOPER THREAD TAKE-UP

= m O T moO O W o>

AUTO THREAD TRIMMER ADJUSTMENT GUIDE
A THE RELATIVE POSITION ADJUSTMENT OF BOTTOM TRIMMER CUTTING PARTS TRIMMER CUTTING PARIS

B THE RELATIVE POSITION ADJUSTMENT OF BOTTOM TRIMMER.
C  "THE RELATIVE POSITION OF NEEDLE, LOOPER" THREAD AND BOTTOM TRIMMER.
D "THE RELATIVE POSITION OF SPREADER THREAD," 'NEEDLE, SPREADER AND TOP TRIMMER."
E  THE RELATIVE POSITION OF TOP WIPER

REGULAR MAINTENANCE

A THE CLEAR AND MAINTENANCE
B ERROR MESSAGES(THE USER INSPECTS THE MACHINE BY THEMSELVES)
C  CONCLUSION

=~ W W N

© 0 0 N N O w»

10
11
12
13
14
15
16
17
17

18

20
22
23
25

26
28
32



AW EEFAR

1 R AR ATFHF @B F A ZTRIT BB
BEFHAL > BRASLEHEER > AGZTHIE
FEIRZA B KRR RIRAE -

1-1 FERERGRAE

(1) ERER :
TRERFABHE B R A M
A2 = Z A H10%40 B M 32 4F

(2) ERET#H -
FEAESBMEEXE RS F
AR E A BRI THARE KE
ARCE -

g

%

R TE

(3) BAEE
1.3 REfE FBASECUA ERSECAT
b9 355 BT 4% AF o
2.3 A2 B R A 3R AT 6935 BT SR IF
EAE o
S.HFRLAEEA(ERE)5EME -

SAFETY PRECAUTION :

Please read this manual carefully,
also with related manual for the
machine head before use. For perfect
operation and safety,installing and
operating this product by trained
personal is required. When install and
operate HVP-70 MINI SERVO MOTOR,
precaution must betaken as the
following. This product is designed
for specify sewing machine and must

not be used for other purposes.

1.1 Work Environment :

(1) Power voltage :

Only use Power Voltage indicated
on the name plate of the HVP-70 +
10% ranges.

(2) Electromagnetic pulse interference :
To avoid the false operate, please
keep the product away from the
high electromagnetic
machinery or electro generator.

(8) Temperature :
a.Please don't operate in room tempe-—

rature is above 45 C or under 5 C
b.Avoid operating in direct sun
light or outdoors area.

c.Avoid operating near the heater.

4.3

B AR HR E 30% VAT K,95% VA

b RA FAKE G PTEAF

1-2 ZR AL

(1)

(3)

B~ B~ BHA  FERIAY
i‘i@'{{ 'ﬁ} o

TR :

GHIEE Ti‘ﬁ'ﬁiﬂ‘%]r"{l‘k J}ﬂﬂb
IR
FATERBIFHF AR ?ﬁf’f"ﬁi} éﬁ
FH#H AT WRAZART

B B3~50 0L E o

B

By B AR TR SR EFH 0 A
WA -

CERB IR ALE G K E
o 3 TR A R TR K A B
4 s bl LA K X B T o

BERER
s@wzz0v j//,/::r\@Ag_

| ]
i loFF|lon | =i
'_E:]—‘_—_'t—‘—"__l (€ 90—1=))

BHIR (1% B 8) FHLMGBENITE -
Zfikmiﬁﬁﬁﬂyﬁﬁﬁ’ﬁﬁA%%m$
BUEE -

d.Avoid operating in the area
which humidity is 30% or less
and 95% or more, also stay away
from dew area.

(4) Atmosphere

a.Avoid operating in dusty area, and
stay away from corrosive material.

b.Avoid operating in evaporate or

combustible gas area.

1.2 Safety In Installation :
(1) Motor and control box :
Follow the instruction in this
manual for correct installation.
(2) Power cord :
a.Avoid power cord being applied
by heavy objects of excessive
force, or over bend.
b.Power cord must not set to be
near the handwheel, keep 3mm
spare or above.
c.Check the outlets voltage before
plugging the cord, make sure it
match the voltage shown on the
name plate of the HVP-70 in + 10%
ranges.
(8) Grounding
a.To avoid the static interference
and current leakage, all grounding
must done.
b.Use the correct connector and
extension wire when connecting
ground wire to Earth and secure

it tightly.



1-3 #FF a4
U)E%*m%

1.3 Safety In Operating
& o Fh R AR R AE
Bk b E ﬁﬁfz > B A o
(2) %Qﬂ#& #4032 a?%%ﬁ%a‘i‘i%?"
B~ ZARR - KA~ 45
E 893042
(3)

(1) When turn on the machine in the
first time

use low speed to operate
and check the correct rotation
direction
(2)
AARELEFTRABPREALER A
EEOET T #A
(4) #fEh

During machine operation

touch any moving parts
(3)
TR EE 0 - STk aT 7 LB A
Bar > L/ B 44 A 7 L EFALTF o
1-4 BRAESG 2

, don't
Please don't operate the machine

under to take out the Belt Cover
(4)

/f/FV/(-‘F ﬁ?ﬁl’]‘ ’ aFJ %%Eﬁ

(1) 2 B x4

and another safety advice

the
D

When you operate the sewing machine
"Eye Guide
FaBY 0 RAEIE

must be moved to
the correctly position which in
the front of needle holder
J:%e‘ﬁ RARAEAT 18 He 36 A o
(2) é fAEmA LR S RE  ATAR
M E ﬁfﬁ%

1.4 Safety in Maintenance and Repairs
10948 A L » 77T 47
PliEsl 4 & o

Power must be turned off first

, when:

box., or plug and unplug any
connector.
. B (2)
‘t‘lﬁl ?éé;
| e 28 & PR B R
L=

(1) Uninstall the motor to the control

Turn off the power and wait 10
— minutes before opening box cover
: ] (8) Raising the machine arms or
(3) #Ni6 ARy » ¥ F 4 4F R FHRIF
(EBFT ) ©

changing needle, or threading
needle.(show as above)

(4) Repairing or doing any mechanical
adjustment
(4) AR k6915 32 B 38 B 0F o
(5) AR & T B

(5) Machines rest

1-2 BRAZT » FHIER

o\,
m\*

‘—\\

AT T
(1) AA

i MAE AR A R R R

7 l:‘li]r Yo F 4% ’ak‘%'ﬁ'ﬁ%é’]/k
iki& 2RI 0 AR
AR

éﬁ W & Ah AT o
(2)

A\ ERERARATAARTE
TR OA LR 8% G4 ik
7]: o

1.5 Danger and Caution Signs

(1) Risks that may cause personal

injury or risk to the machine
are Marked with this symbol

in the instruction manual

(2)

This symbol indicate electrical
risks and warnings



1% 3t A
ALK

CGRIRABEBRME N EHE PTHZE
HERBRTHREE - RE R -

2R BE# 50mm °

CHBRHA )RR AR R R
RBEEAX %4 B(EDIRRE
EFE] 2%

CHEBEHA B EEREZI R W
2~ BRG IR R A Ak An B de it 2
REAGABETER  FHELE(E2) -

1.

OPERATION GUIDE

A. INSTALLATION :

Before installing machine, please
refer to Table Cut-Out Drawing.

To cut the table out in correctly.

. The table thickness is 50mm.

. Please refer to (Fig. 1) and the Remark

1 & 2 for installing the "Directly
Driving Type Mini-Servo Motor "

machine head and table.

Please refer to the Installation Schematic
Drawing (Fig.2) for installing the
"Directly Driving Type Mini-Servo
Motor" machine head, foot stand,

control box and accessories.

Remark :

For security reason, We are warning

all of that please
install the grounding wire to avoid
the Static Electricity.

users always

039

170
o N
'__[f_o_ ______ Q ___ﬁ___Q_‘lj
[ |
=11 |
oS T = H |
~2 I |
= [ |
- o~~~ o _____ o] -
r-————"">"~>"™>""">""*>"""™">"™"™>""™"™""™7""™7"7™77 1
o) b 5% ¢}
N J
\1
o
(@)
o 30
o 70 180 30 e
O
(@0]
(@]
(@)
mooT i
O I L o ol
° o8 EEE R TR
| |
p——d &
F——d
4077 R
lo ol B |
LS (D)
@
o
[ s
T T
S 7,6]
[
o o |1 @ R Lo
3 I .
0o L_L_r ____________________________ 2y ,
(@)]
© e} o 5 o | 18
Lo ﬁi L ] KF
@ ¢ "
J
20
75 | 420 40
60

0¢.-dS
L8L-dS

ETMFEH BB YT HETEWTE(HE

<EFL

(cE)


Administrator
铅笔

Administrator
铅笔

Administrator
铅笔

Administrator
铅笔

Administrator
文本框
SP-787
SP-720


(E1)
T /)N 532 17 M UE B e 22 885 T =
(—) FEMIEHEE
4 I
144 e
2. (/N 3 BB ) FL(@50mm)
3 [ E A FLAL(@7.5mm)
(2)
4 s
+ (3)1
. /)
it | T |7
() St f# Bl BEEAEIE m o
i (BIEE ) ? ¢
BB 1
FEEA O\ E é) 5
WMERS NE= |~
w7 -
BgRiErE #ﬂ
B AR

7

_/

B rBn
-n L)
:h i

1

‘ i

ZHEY B EEIE: | S E R e A TEE, A SRR AT e A R A A
PIBEE, (ML AR B B A RS B, T B (o ] e IR R 5 RR R
B SH B ERER B AT
2. EHTE BATHE R (SRR BRI E IR R AL R E.

(Z) KiE5EIE

535

s 70
a N\
S
el e phututututal ittt o
I - |
5| L] : :
S : |
o I = |
Sty Rt Ryttt Syttt ot B
r--—-————~"— - - - T T 07 7
I o puB1S 100 |
L e o e o |
\2
(@]
o
S 70 180 30 30
(@]
(@]
(@)
(@)
—————- it
. - —— ' Io oI
e - — —— | I — |
° ] E? YOI TAS Teped
o O
Feed Q2
407771 £ R
lo ol = @
A F o
@
(@]
s b
i |
ol 1o}
S o : : X0g T10J3uU0) : :
© o O 197
o) r-—-r———""~"~>"" " “""“""T~————/—— 77— T -
S | o puB1S 100 | S
_ L o o e | TT'
w |
o
Sl
J
20
75 420 40
60

-dS
-dS

1022
d A1309J10 og,

PBuiAll


Administrator
铅笔

Administrator
铅笔

Administrator
铅笔

Administrator
铅笔

Administrator
铅笔

Administrator
文本框
SP-780T
SP-720T

Administrator
文本框
Directly Driving

Administrator
铅笔


The Installation of Mini-Servo Motor Machine Head and Table.

(—) The Table Front View

4 N
1.The Hole of Thread Stand

2.The Hole of Junction Line (250mm)
3.The Hole of Fix Machine Head (27.5mm)

L

L

QOil Reservoir |-

!
(W]

TT TT
I I
Ll 11

7
(=) The Separate Drawing of Machine T
Installation (Side View) Rubber Cushion [}

Rubber Washer
Flat Washer

M
o g
e —>

Spring Washer ~

Micro Adjust Nut /
Checking Nut
Fixing Screw

(=) The Finish Drawing

N <
,rgn‘l ﬂ ‘ | rB
|

¥ | E

Remark: 1. Plesae turn the Fixing Screw to the top. Then,the Micro Adjust Nut turn to the

Flat Washer and touch the Rubber Washer. ( During the time,The Rubber
Washer has been clipped in lightly. The Flat Washer still could move) Finally,
The Checking Nut lock to The Micro Adjust Nut.

2. The 4 Fixing Screws (or,Micro Adjust Nut) must be fixed the machine head
in even which to avoid the noise of Table Resonance.

10

B A& :
1. 3FE A SEPMOBIL#I0 R 2 Z & & o

2. EATRAL R W H AR ENBE R o 5
FATAEE LA il E (A) » i
BREANEET  FhTHEBZ
BTHEB)LTHRIHEPT(ESZ) -

3. ERABBRER - FAARE AW
KEAGEY » LiEEdELEHK
AW/ TEZITIR  FAKRTIRF
B 2L H7 i o

B. LUBRICATION OIL :

1 .Please use MOBIL #10 or it's equivalent.

2. Before operating the new machine,
to remove Oil Sight Window (A) and
fill the o1l slowly until the o1l level
reaches between lines H and L of Oil
Sight Gauge (B). (Fib.3)

3. When you begin operating the machine
in everyday, please check whether all
the lubricating systems at normal
condition. If oil level is lower than L

of Oil Sight Gauge, please refill oil.

11



CHFEHZ E I :

1. AR KA - 1A R 8%
WA ERE BB GHET
(B4) ERC289 FBRIEZANHT i o

2. B R AL For 0 FAE
R —EAANEHRE— R
BRYEFMA L#—K -

RAMWEHERBESE » FHEER—EA K
bl B e o sbEETHMA F i
— R - (BE5)

A Fig.4

12

C. OIL CHANGE :

1. Remove screw (A) and drain all
the oil from the tank. After draining,
tighten screw (a) without fail. Please

refer to B-2 for replenishing new
oil. (Fig.4)

2. For the long life of machine, please
change lubrication oil completely
after one month of initial operation.
After first time, to change lubrication

oil every six months per time.

D. REPLACING OIL FILTER :

This machine is equipped with an
Oil Filter, to change the Oil Filter
after one month of initial operation.
After that, please change Oil Filter

every six months.
(Fig.5)

N

Fig.5

E st £ 4% ¢

CHZERUY128GAS, 115 8941 R H Ak

18 B R AE Z 5t o

MR (A) s BT RS . ¥

et E st R X & TAM - AR KK
W e e (E6)

CEARHIESKE T (A) -

I.

E. HOW TO REPLACE THE NEEDLES :

Please use UY128GAS #11 of

Organ's needle or it's equivalent.

. Loosen screw (A), then, pull out the

used needles. Insert the new needles
into the holder holes as far as they
can go, and let the long groove of the
needle face you. (Fig.6)

. Fasten screw (A).

FEH7 A -

AR RE P AT T F & R

Fi o 2 FHRTANHEHR - FgilA
Bidg ~ BhetReERFREFRR -
(E7)

13

F. THREADING :

1. Threading should be made correctly.

Refer to the illustration. (Fig.7)
The wrong threading may cause
thread breaking, skipping stitch

or puckering.



A %39

ADJUSTMENT GUIDE

A THE HEUGHT OF NEEDLE BAR :

)

A bHE & 2 A

A SRR R SR 0 LR R EHEY 1.
St dstiR 69 3B 4 & 7.6~7.8mm ©

Please lift the Needle Bar to the
highest position. During this time, the

(E9) standard height between the longest
4%?(@ ot < right needle point and Needle Plate
‘ﬂ / are 7.6"7.8 mm. (Fig. 9)
7 Z
| = Fig.7 D ET R FAITHEENES 2. If you would like to adjust the height
N Z J

B E (A) 0 AR AR AT BT of Needle Bar, please remove the rubber
%(B) s LTHREMHRYZERAR

ZZ - (B10)

plug of front cover and loose the screw
(B) on Needle Bar Rod (A). Adjust
the Needle Bar up or down to require
height and fix the screw. (Fig.10)

G. ADJUSTING THE PRESSURE

0 R F > H AL .
G 17 e B 71 38 KX OF PRESSER FOOT :

1 &R KA AR LA, LES T E
IP R R T] AR E AR 2 o

1. Pressure of Presser Foot should be
Remarks :

EE
(1)4t30/8 A 4T SL R TAH o
(2) &8st B AL » LIARER H—R
SR B A A STILE P = 0 T R
# > A=AR&FEZF47 - (B11)

as weak as possible, so that cloth
1)B i t th dle into th
can be sewed and fed smoothly. (1)Be sure insert the needle into the
Needle Holder as far as it can go.
(2) After the Needle Bar adjustment,

please make sure that every needle

2. RHBEWA)  BHFE4LDB) AR 2.
BERIBBAHELTEZFA) - (BS)

To increase the pressure of Presser

Foot, to turn Adjusting Screw (B)
’ ! are passed though the center of the

clockwise after loosening Lock Nut
(A) and to decrease the pressure

turn Screw (B) counterclockwise. (Fig.8)

needle hole on the Needle Plate.
Beside, the three needles must be in

parallel and the gap must be even.
(Fig.11)

B
7.6
¢
7.8
u 0 © Q
. 7772272722277
A Fig.8 Fig.9 Fig.10 Fig.11

14

15




B 4} 4y 4t 2 ¥ 45 B 14 -

st A RIEIELEMS R LA
A REEHILZ RN G AR
EAEES LS AR 5 KB
L FEAE(a)dgda F o LB KA
2o (B12~ 13~ 14)

3t ¢

EAZ AR A LAY A ~1. 2mn

(a) °

B. THE TIMING OF NEEDLE AND LOOPER :

When the Looper move to left from right
dead point to the left side of left needle,
the distance (a) between the tip of looper
and needle hole is same as the Looper
move to right from the left dead point to
the right side of left needle. This timing is
best one. (Fig. 12,13,14)

Remarks :
The clearance between the needle hole of

left needle and the tip of looper is
1~1.2mm(a).

!
(1-1.2mm) \} T

Fig.12

Fig.13

N
il
7/

1m0
l

|1 J\

TN

Fig.14

L.

CTHEEEHZIF

PHEHETEERKEEA T H4REL 1.
TEE s A4t P OB T 42
% 2.8~3.0mm °

RE QSR LGFLTF) AETH 2.

stk sty SEMESEAE(B 15) o

C. THE POSITION OF NEEDLE AND LOOPER :

When the Needle Bar lower to the
lowest position and Looper reverse to
right dead point, the distance between
the center of right needle to the tip of
Looper is 2.873.0mm.

Loosen the screw (F) on the Looper
Holder to adjust the correctly distance

of Looper and right needle. (Fig. 15)

# 5 -]
—
/\

2.8mm

Fig.15

17



D 4 ¢t 246+ 2 M Fe B 47 ¢

et ERAEREASR » LHRE
Omm * £ P48 &0.1~0.2mm » F4E £
#% 2 L 4tnF o X A02~03mm °

3
QAR HRIE Z WA EAAE -

(e

D. THE TIMING OF NEEDLE
AND LOOPER :

When Looper moves to the left and meet
the right needle, the clearance is Omm.
When the Looper pass the center needle,
the clearance is 0.170.2mm. When the
Looper move to left needle, the

clearance i1s 0.270.3mm.

Remark :
The track of Looper pitching motion

is a correct ellipse.

it

!

P E Z=Fi

Fig.16

1.

E 63242 2§ 6t h oA ¥ ¢

BB B ENEE R LR
Heth (G & B SHZ STHIR P

ny iﬁ o

NE KBS E LS PSR KRE
RAEA A » #2454 F % &0.05mm °
7% 5B 1% %0.1~0.2mm °
(E17~18)

E. ADJUSTING NEEDLE AND
REAR NEEDLE GUARD :
1. When the Needle Guard moves to the
front dead point, the line (G) of Rear
Needle Guard should be at the center
of right needle hole.

2. When the tip of Looper moves to the
center of right needle and the Rear
Needle Guard to the front side, The
clearance between right needle is
0.05mm and between left needle is
0.170.2mm (Fig.17, 18)

\

\
L\
.

L
A\

N | =

Fig.17

19



F 4H L ay € 41 | 38 % -

1. 8t KRB A3 L&t S BF
Sk AT K4t R «’L(G)*‘? 4’31 S5mm °
AR ES R ZHE o B ASTArE
SR EFE & A0.3mm ° (B19)

2. F AR AR Rt B BE . 4T
s 4 K 2 IEAR 7R A 0.3mm ©
(E20)

3RS A A AT > B FATRE -

F. ADJUSTING NEEDLE AND
FRONT NEEDLE GUARD :

1. When the tip of Looper moves to the
center of left needle, the distance of
the tip of left needle pass the line (G)
of Front Needle Guard is about 1.5mm.
This 1s the height of Front Needle Guard.
The clearance between the Front Needle
Guard and right needle is about 0.3mm.
(Fig.19)

2. When the Looper reverse to center of

right needle, the clearance between
right needle and Front Needle Guard
i1s 0.3mm. (Fig. 20)

3. When the situation of Front Needle

Guard set in parallel up which meaning

position is correctly.

<=mmmy i

1.5mm

Fig.19

0~0.3mm

0~0.3mm Fig.20

20

G st L6t BB R Z B4 -

L& stk ERAZEY » B A SH(A)Z R

R AEFZH LY Imm b A E
N2 HE(E21) °

e LSt ARG LT

4 K 3% (a)$2 £ 5T Z B % 50.3~0.5mm »
TLAHBEHEREN » LY
(a)Zb ¥ £ ¢ P OB & K 4.5~5.5mm °
(E22)

VAR R RREE  EXERQ)ZE

HEAFEZRG)ILZ T - A ELH
P(2)82 £ (1) B &0.5mm ° £ 4
K3 EER2)ZHE ¥ AL.Omm » B
G s EaAtn g o (E23)

G. THE RELATIVE POSITION OF NEEDLE,
SPREADER AND SPREADER THREAD GUIDE :

. When the tip of Looper moves to the
center of left needle, the distance of
the tip of left needle pass the line (G)
of Front Needle Guard is about 1.5mm.
This 1s the height of Front Needle Guard.
The clearance between the Front Needle
Guard and right needle is about 0.3mm.
(Fig.19)

. When the Looper reverse to center of
right needle, the clearance between
right needle and Front Needle Guard
is 0.3mm. (Fig. 20)

. When the situation of Front Needle
Guard set in parallel up which meaning
position is correctly.

¥

AN
A

[\

.

1Tmm

777 Fig.21

©) =

1.0mm

0.5m%

@ O

G N/ e DL

Fig.23

21



HER & EAE:

FABERSGEEN  ZEABHLD
#eHI @ 4T 0 HObBF E i A 5 (A)H
ééﬁ&*ﬁ‘é‘(B)’ S EAE s LH @G

H 4R @ 1.0~1.2mm ° (E24)

1.0~1.2mm /B /A
+ TSI ISISISIS.
/[ ]
Fig.24

156t R L2 A

F o = B TR o A SR &G
S mZ—F 4 g H%f(lzs)a |

step L ABLAE G 3 (P) X S 4L & o

H. ADJUST THE HEIGHT OF FEED DOG :

When the Feed Dog rise up to the
highest position, the surface of Feed
Dog and Needle Plate must be in
parallel. Besides, the teeth of Main and
Differential Feed Dog must be aligned.
The standard height of Feed Dog is
about 1.071.2mm from its top teeth to
Needle Plate. (Fig. 24)

[. THE ADJUSTMENT OF
LOOPER THREAD TAKE-UP :

1. When Needle comes down from the
highest position, and the left Needle
reaches around 1/2 position of the
Looper. (Fig. 25)

The looper thread will come over the
highest position of Thread Cam (P).

2. Loosen the two screws (1) for above
adjustment.

22

3 @]‘kﬂaﬁ‘aﬂ;’k BH]

ATl g

A

i
T A RENALEEWT
QHNZZ,#H ﬂj‘ﬁL %§?ﬁﬁz Ei 17*§.}i“§%

1. EEH IR ALK » AT Z X
H(A)SEEZ XA 5% (B)AHKE -
BEHAHERAIME  £if 7]
Fe Bl @ T A% 69 RAHE A1.0mm ©
AERTARZL(COBHEZCH -
(El26)

2. RGB KR (D)X FBIAREH T AT
2R EWE 4w (E) o T &4 (C)H
oo BRA K (F)AIs# 8B & 1A 5%Z
FEAEX B Imm o PR o TR IE
% (G)BBHBRAK (F) - (B27)

Fig.26

AUTO THREAD TRIMMER ADJUSTMENT GUIDE :

23

A.. THE RELATIVE POSITION ADJUSTMENT OF
BOTTOM TRIMMER CUTTING PARTS.

Remark :

Before you install the new Trimmer set into
machine, Please always to check the relative
position, the situation of sliding and the
trimming effect.

1. When Lower Moving Knife move to the right,
the Moving Knife hook (A) of right hand side
one align with the tip (B) of Fixing Knife. When
the Lower Moving Knife move to the right dead
point, The Moving Knife hook of left hand side
one pass the tip of Fixing Knife in 1.0mm. Loosen
the screw (C) for adjusting the position of Fixing
Knife. (Fig.26)

2. The edge of Clamp Spring (D) align with the

inside edge of Moving Knife of right hand side
hook (E). Please loosen the screw (C) to adjust
the position of Clamp Spring and Fixing Knife.
The distance between the top of Clamp Spring

Pressure and top of Fixing Knife is about Imm.
Please loosen the screw (G) to adjust the position
of Clamp Spring Pressure. (Fig.27)

e DA G




3. RGBEL R AE
T T A QB IE% » THHERZ
RBARRER IR REYH T RAER
RAE o A RBHEZZIRA » ThER
% (H) e33R % - (BB S2 7 @R I &
% RUFSEH BRI %55) o (B28)

A

RBBERIRFAKAET BRIKEG
BEFZ TR FH4 BRAKHAT 5445
HILHE o BRI B EVAREIE S BT B Bp T o

3. When the looper thread has been cut
off, the Clamp Spring and Moving Knife
will clip the thread in stable. To increase
the pressure of clipping thread turn the
screw (H) clockwise and decrease the
pressure turn the screw (H) counter-
clockwise. (Fig. 28)

Remark :

The pressure of Clamp Spring must be moderate.
If the pressure has been adjusted into too
strong, it will decrease the life of Moving
Knife. If the pressure has been adjusted
into too weak, the looper thread will easy
to lose from the Clamp Spring. What is moderate
pressure? It is meaning that the pressure to

cut the thread easily.

D
RSB E F

Fig.28

24

B Tin 774~ tpg 2 AR M4L & ¢

1. Tyl ajtaie & —

ST ECEHRETHHE
R (H—BEHE)EHRI AR
(A) » BEEATHSEEF S » 7 >
%1242 & - (B29)
FAERTHAREE R OHB) L
BH%(C) » BB - REH A
Vi #% B EAEAL B o

s EZ 2R (D)EFEF » KR
A3BAEF A E o (B30)

x ¢
BRI (B) K E 1 A AL B b
BB T AR EN R (E) LR &
(F) » FAEF 0@ A K& AN LA
(E)$ede 5 e Tonmide R » {5 ¥ (F) o
(E30)

B. THE RELATIVE POSITION ADJUSTMENT
OF BOTTOM TRIMMER.

1. The Front and Rear position of
Bottom Trimmer—

When the trimmer moves out from right dead
point to the right hand side of looper, (1st
action) the tip of Moving Knife (A) aim to
the center of looper ridge. (Fig. 29)

Please loose the screw (C) of Knife Guide
Lever Eccentric Ring (B) and turn the Eccentric
Ring for regulating the Moving Knife into
right position.

Please set up the mark (D) of Eccentric Ring
to 3 o'clock position in ordinary. (Fig.30)

Remark :

When you would like to adjust the Eccentric

Ring for changing the angle of under trimmer,

please loose the screw (F) of Lower Knife Carrier

Guide. (E) Please let the Lower Knife Carrier

Guide (E) touch Lower Knife Carrier in gently

and lock the screw (F) down after the angle of
trimmer have been adjusted. (Fig. 30)

( FEDTIER B EE)




2. Tz AL E— 2.

T TWARIEHAR AMRESEL
IR s BEAAIAR » ARET
84 (B)Z £ % F4ILE Imm ° (B31)
FEEF » TAHAIRRLETR(C) LR &
(D) » AR B4 7 B4 (E) » A
EHAR AL E EEAESR 0 B
FHHAD) - (B32)

The Right and left position of
Bottom Trimmer—

When the Moving Knife move to the left dead
point, the tip of Moving Knife has passed Imm
over than the threading hole of looper. (Fig. 31)
When you would like to adjust the right & left
position of Moving Knife. First, please loose the
screw (D) of Connecting Block (C), to turn the
screw (E) by screwdriver for micro adjusting the
correct right & left position of Moving Knife.,
then to locked the screw (D) down. (Fig.32)

EE Remark :

1. Tl A7 AR » BRI F 88 BT
71 R o AEAE AL E A G EAE ~ A o

2. & LB T byl A AL B 0¥ > JAHER
HBRERA LTS THHEA LTS
(B4 85) o

(1)When you finish adjusted, please be moved

the Bottom Trimmer by hand to confirm the

relative position correctly & smoothly.

(2)When you adjust the relative position of

Bottom Trimmer, please always confirm the
needle bar in the top dead point & the looper
in the left dead point which are the timing
of cutting thread.

26

C T masstq R T R5H 2 M

1. &7 R (AR LSS0 » LA B

B HRE(B) ° (B33-1)

EEYMARBEEASE L TR TR

B(OEFRNFEEHT R (A L% (D)
A o (E33-2)

EH IR FE IR A O

JBRAEETER » AT IET 4G —
Refi A o (B33-3)

SHAR TSR GES I A EERER

1l - st IIETR B A% > T A5t

RET QT RIBME AR ] ©
(E33-4)

C. THE RELATIVE POSITION OF NEEDLE,

LOOPER THREAD AND BOTTOM TRIMMER.

. When the Moving Knife (A) move to the left

which must be passed the loop (B) of needle
thread. (Fig 33-1)

. When the Moving Knife move to the left dead

point which looper thread must be dropped
into the left hook (D) of Moving Knife (A).
(Fig.33-2)

. When the Moving Knife move to the right, the right

hook of Moving Knife must hooks the needle
thread and left hook must hooks the looper thread
to pull into right side in same time. (Fig.33-3)

. The needle & looper thread are pulled back by

Moving Knife and be cut by Fixing Knife. The
needle thread must be cut in efficiently and looper
thread has clipped by Bottom Trimmer in
stably. (Fig.33-4)

Fig.33-1




D Lhnnasi b A ~ SR 55 Bl -

PE

R LIy T] AIRTHERA gﬁtﬁﬁﬁ,&éfﬁs%@
Yo7t L B > B b 2) 4+ A48 Bl A2 B 5L IR
EFRET o

1. T nmgEak:
TEEIA (A ERIRSEEE 12 T]
Rz b H4HB)Z LR AWEEZC) -
(B)34)38 33k L 77 48.(D) L2 B
BHRE)  ALETHSH L7845 F -
(E125)

2. Yyi sz h RAAKE -
Y yn 71 a2 EEy 1R % 1R 7T e #R
% (F) e cRZAER I - (B35)

28

D. THE RELATIVE POSITION OF SPREADER THREAD,
NEEDLE, SPREADER AND TOP TRIMMER.

1. The height adjustment of Top Trimmer —
When the Top Trimmer Moving Knife move to
the lowest point, the tip (C) of Moving Knife
align with top of Spreader (B). (Fig.34)

To loose the two screws (E) of Top Trimmer
(D) then, to adjust up and down for top trimmer
position. (Fig.35)

2. The pressure adjustment of Top Trimmer —
The pressure of Top Trimmer Moving & Fixing
Knife which be adjusted via micro turn the screw
(F) to get the suitable pressure. (Fig.35)

Fig.35

3. kot A A

PERS
FE Yy mA
= E o

TEWIR(A)ETHETZLN  FH7
A (A)JEAZ A SR L5 4H(B) XM F = » 4F
EzERT A EREEIE(B36) c BFH
AR (A)ETHEE » 71K A sH4@mEf Lk
BABBEEREY(C)(B3T)  FFHAR
A2 BN T EE s L ARER T AEINE R B TR A o

A0 ALEF LIz

P LA B > TaFZEW74(D)
Z Bl L% (E)~ (F)~ (G)AE - (E38)

BB &R FKNEF B (E)—(F)—(G) s 8%
By B B el 5 B (G)—(F)—(E) ©

Fig.37

29

3. The angle adjustment of Top Trimmer—

Remark :
Before to adjust the angle of Top Trimmer, please

make sure the height of Top Trimmer is correctly.

When the Top Trimmer Moving Knife (A) move to
the lowest point, the Moving Knife (A) must be
located in the center of needle and spreader (B).
We would like to special mention that the Moving
Knife don't touch and collide the needle. (Fig.36)
When the Moving Knife moves down, the top bevel of
Moving Knife must be touch the spreader thread (C)
(Fig.37) which will cause the spreader thread drop

into the hook of Top Trimmer Moving Knife.

To adjust the above relative position, please loose
three screws (E), (F), (G) of Top Trimmer Fixed
Block for adjusting. (Fig.38)

To loose the three screws step is (E)—(F)-(G)
and lock down step is (G)—(F)-(E).

Fig.38




E #4 &40 Mz 5 A% -

1. BERAZIZHE—
FTHBRBAETESE ZAKTIRE
B o BE& R RN L SHZ 5 R 4T
W WEBREIZHE - (B39)

2. BB KA (B)X AT &AL & —
TG R (B) A @I RF - R R
37 Mo A % Z B R B Imm © (B]39)

3.HHRA B X AAILE—
FHR R (BB I LTI HRA
Z R BRI ST FE A B3 5mm e
(E140)

E

A THERMERLC) » AEBRE

(A)Z AL E - (B41)

E. THE RELATIVE POSITION OF TOP WIPER.

1. The height of Top Wiper (A)—

When the Wiper (B) swings to the bottom
in level, the bottom of Wiper align with
the tip of left needle which is the height
of Top Wiper. (Fig.39)

2. The front & rear position of Wiper (B)—
When the Wiper (B) passed the Presser
Foot, the clearance between the Wiper and
Presser Foot is Imm. (Fig.39)

3. The right & left position of Wiper (B)—
When the Wiper (B) swings to the left dead
point, the clearance between the hook tip
of Wiper and left needle is 3.5mm. (Fig.40)

Remarks :
To loose the two screws (C) for adjusting

the relative position of Top Wiper (A).
(Fig.41)

PR
5 DL | D
[
3.5mm
Fig.40
30

LR i S

A FEEL

LB SN RS R 58 20
BEBBILE KGR » EREGITARIE o

.ﬂz

2. 5HIR T A 2 EM T REM(A) TR Z

FERBER  ABRTHLRELFE -
Yo A T3k R G W EDL 0 AR E
BHEKERR G EHEEL R - A
TMERER T R(A)EBR EHRE
W e R AN (B) ~ (C) ° (B42)

REGULAR MAINTENANCE :

A. THE CLEAR AND MAINTENANCE.

1. Please always clean the machine appearance
to avoid the cotton waste obstructs the threading
hole and thread clamp which to cause the stitch
unstable.

2. It's very import to always clean the crack (A)
of feed dog system which under the needle
plate. If the cotton waste accumulate too many
in cylinder or block the suck oil tube for which
will cause the oil leaking. Please always clean
the Feed-Dog System and change the felt of
suck oil tube (B), (C) in regularly. (Fig.42)

SP-787

e Fig.42

31



SP-720

B#E(AFP)aEZHRE

K| ¢ Best S Brig—

(k] 72 2 24 S 2 )

Fig.43

#FI‘/? :
Tk R SR AR S -
Bﬁ:fﬂa‘%ﬁ% ;e LR RAKRERSE
RAKE
C?&ﬁ% SR BA KGR T w3
4 RAERFREH o
D E& ﬁﬁﬁﬂﬁﬂ“ﬁﬁwzi%ﬁﬁ@
ABERERKEK -
E &R& (T 5 5te0) L ER LML A > 0 E
TLOA o (WLBEAGFEMABKREAE)
F i & A& &4t h A0 Bl 4L B & FEFE o
(LB A R HFEATA BiREFHE)
G THSMREGTCEEER » T HsHslLst
Z B AL B AR AR R A o (SLIRJA dr 3R
AN BREALE)

R2| ¢ REETOE E A AR IR XA

RIA—
PErk
ASHE AR A T £ Bk
HREH - T E2HAK
FEEH AT F £ B o

BiEZITWR AR P » X EHKDA
B o

33

B. ERROR MESSAGES (THE USER INSPECTS
THE MACHINE BY THEMSELVES)

: Skipped Stitch, Broken Thread-

Solution :

(a) Do you use a wrong model needle?

(b) Does the needle bent? Does the tip of needle
cracked? Or, the needle doesn't be installed in
correctly position.

(c) Does the thread keep in stock too long? Does
the thread's thickness uneven? Does the thread
too many connecters? Or, there is lose
threading some threading eyelet.

(d) Please check the tension of needle & looper
thread have been adjusted too loosen or too tight
by Thread Tension Adjuster.

(e) The looper thread take-up is out of timing.
(Please ask the machinist to check and adjust it.)

(f) Please check the relative position of Front &
Rear Needle Guard are correctly. ( Please ask
the machinist to check and adjust it.)

(g) Please check the tip of looper have cracked or
wore. The timing of looper and needle is out of
order. ( Please ask the machinist to checkand
adjust it.)

: The Unstable Sewing engender Puckering

and the folding parts didn't be seamed
in even -

Solution :

(a) To refer the nature of fabric for adjusting the

differential feed-dog. Differential Rate :

Puckering — To adjust the differential feed-dog
ratio in large.

The folding parts didn't be seamed in even-To
adjust the differential feed-dog ratioin small.
(b) The pressure of presser foot must be moderately.
Please take care that the needle plate between

presser foot didn't have any gap.


Administrator
铅笔


CHEMTERBEAFZEE
AEFTHE -

D RHEEANBERNRMZFH - 18
TR iAo

e q

s ARA

RA3| : B AEAAEEF
PER -
ARSEMBARZRZETEYS - LR~ Hik
BHEFIRET AAGARRCEHAARE
ﬁéi%ﬁﬂ%zﬂﬁw(uﬁﬁﬁ¢%%
WEAT)
B iz &# R A

W —

.

: MBERGEGCHRBRA

HFEBRELSREE s AL RE S -
CHREHEAGKRY  BREZHEFTRH ~

BEEAZRE o

R4 2 FF b RAR A E—
PR
ARERHERBNERTHHLRBEALR

B ETA RANE o

%ﬁ%°Tﬁ<ﬁ%%&ﬁ%m@z%&
S HAAHENEEARELTRAMRE &

%tyim%w&%@%m%°

34

(c) The height of feed-dog must be refer to the nature
of fabric for adjusting a reasonable height.

(d) The operator is according to the nature of fabric
for adjusting the holding way of sewing and the
tension of fabric be seamed.

: The machine noise in operation-

Solution :

(a) Please always follow the installation to fix the
machine head and table. The wrong installation
will engender the noise which come from the
machine head and table resonance.

( Main item : D.D. Type Mini ServoMotor)

(b) Please check the front cover and screws. If the
noise come from the loosen screw or front cover,
please screw and fix them again.

(c) Please check the lubrication oil is enough or not?
If the lubrication oil isn't enough which will to
cause the machine noise and heat.

: The lubrication system don't spout out

the oil or inhale the oil back-

Solution :

(a) Please check the oil tube have broken or not?
Does the connector be locked well? If the oil tube
had broken, please change it. If the connector
didn't lock well, please lock it well.

(b) If there are a lot of oil in the bottom of cylinder-
bed or the bottom of needle bar, please check
these two places have accumulated a lot of cotton
waste to block the Inhale Oil Tube or not?
"Please always clear the cotton waste at least
two times per week."

#ﬁ“’h‘ﬁﬁh'};-ﬁi@"&ﬂhfﬁﬁ" f_’fﬁ’}%;}ﬁ% °
RAS| B AL RFHM—

PErg

AVBEETH » BB IESHRES
L REs o

BTWwAXESHAR » AT E £ RIR » 4T

THLAH o

C Thwawdrm s He(E
RZ Atk 4e B AT REFE o

DARBERNZEGAFKE o

EWREEHT AR AETHE
BRHAEAL o
TRBURERGHZIEHN L -

GﬁﬁTﬁﬁEE‘ﬁ@t&ﬁ@%%%ﬂ
ok REEANGH o

K45

— )7

- 38 kA8 B 1%

RR6| ¢ AR (BB KRETER —
YRR
ARBYEANZFAXFA  RESFSH AR

4‘%:(7':5] R L IEFE o
BRELW N EZIBERNZTKE -
CHREZEHNEZHMILBERITREGER -

35

(c) Please check the Inhale Oil Tube have connect
with Inhale Felt in correctly place.

: The "Bottom Trimmer" can't cut the
needle & looper thread out -
Solution :

(a) The point of trimming is incorrect. The needle

Status 5

bar didn't stop at top dead point when the
machine stop.

(b) The moving knife of bottom trimmer move to
the left dead point which the moving stroke
isn't enough.

(c) In 1st motion of Bottom Thread Trimmer, the
tip of moving knife which position is correctly
or not?

(d) Is the pressure of clamp spring too weak?

(e) Please check the moving & fixing knife have
abraded or relative position is out of order.

(f) As the voltage drop, to cause the power of
solenoid for trimmer is going to weak.

(g) There is too much cotton waste to accumulate
under the needle platewhich impede the moving
knife didn't enter the thread hole inprecisely.

Status 6| : The "Top Trimmer" can't cut the
spreader thread out-
Solution :

(a) Please follow the installation manual of top
trimmer to check all of top trimmer relative
position is correctly or not?

(b) Please check the pressure of top trimmer clamp
spring is too weak or not?

(c) Please check the relative position & stroke of

spreader is correctly or not?



KRT| : R R RER g A A —

PErk

A TRERERFERIBE » SR L EH XA
ﬁiﬂé’i‘F’wﬂfE il s RETER A T
YIBTRE o BEAR 3 B R IREF A 4R A AR
M@ o

BREBRE  REILELE
PEHEE R o

CREBB/E OUFHBEILTEET KR
HEHTRGEN -

B AR A A

s

i

W RHBAR G ERBLE ARG AR AT
AT A LARRAY I FESE  BREZ
BARSRDFHRE » TR FB R EBELR Y

LRI o

RG] : ATEREEAR ~ MR RALE MR —
PERR -

ARERET 0G5 AL 24 B
HERTGRERLARBAR Y » REWH
E) oo RSB R T T IAREEGR AL » 2
A A BB ERET 7 R AEIE o

Bi&EMizRAEATZIAR ﬁr*ﬁ, R RE
HAZTZHERIFIA » Pk

36

: The thread wiper can't take the needle
thread up -

Solution :

(a) Please double confirm the bottom trimmer have
always cut the needlethread. If the needle thread
didn't be cut out, the wiper is impossible to take
the needle thread up.(*)

(b) Please check the position of thread wiper have
followed the installation manual to set up in
correctly.

(c) Please check the return elasticity of top wiper
is too weak, or the wiper didn't move smoothly.

Remark :

If the needle thread didn't be cut by trimmer which will
cause the "Top Wiper" can't take the needle thread up. Please
use the thread clipper to cut the needle thread which didn't
be cut by under trimmer. To let the "Top Wiper" return
backto the initial place which to avoid the hook of wiper

crash theneedle.

: To step on the pedal in the front which
the machine didn't operate -

Solution :

(a) Please check the green light on the Under Trimmer
Position Security Switch is be switched on or off.
(The green light locate at back side of machine
head) If the green light is be switch off which
meaning is that under thread trimmer didn't return
back the position, the Security Switch have broken
the electric power in automatic which to avoid
the Looper crash the under thread trimmer.

(b) Please check the error code which be showed on
the screen of control box. then, to follow
instruction manual for solving the problem.

B PRG-I
M REE T R

ChEwaaHEhEM
ﬁ%%ﬁ%m&*@%9

G o

~

i~
Q>

BRRO| - BIRHEAREF AR A S

AT A 2 e ZF —

PErg
AWRERBKR T ZEER T ELERAGHE
BREFEEIHAL(T I ~ Edn ~ 3637k)
ARBWEIRIE » M RIEEE -
BRAFHFZXKREW T RBEREERBELS
B f R RAE T o
CHEEMIEHNM LATZINRIE  HEBIHLA
TEATIARE  HBHAAT L ELFR
TBAT o

C 3 WM PAM:

e Fi%f’?é}‘i“ﬂij WERREET R EH
NGB E S s AR BB — R B FIRN

@ﬁﬁﬁﬁ%%&&%ML%m%!# #
WEBERMEEZ B - REFEL - b
PIARIEH LT BIRA » HAHKRRG FH R
E&L

37

(c) Please check the plug of junction line which
between the servo motor and control box. Have
the plug been plugged in well? Or, the plug has
plugged too loose which to cause the bad

connection.

: To step on the pedal in rear which
the Thread Trimmer System and
Pressure Foot Lifter didn't operate -

Solution :

(a) Please check the terminal of Top, Bottom Thread
Trimmer and Pressure Foot Lifter junction line
for which locate at backside of machine head.
If the terminal didn't connect well, the signal is
going to bad transmission to cause these moving
parts didn't operate.

(b) Please use your hand to push the Under Thread
Trimmer System and Thread Pull-Off Mechanism.
Then, Please check these mechanisms move
smoothly or not?

(c) Please check the error code which be showed
on the screen of control box. then, to follow
instruction manual for solving the problem.

C. CONCLUSION :

Dear Users,

We hope this "Instruction & Maintenance Book"
could offer you more information about our
"Shing Ray" products and help you to solve these
unusual conditions of our machine.

If you have any further requested and some
problems about the maintenance, we are warmly
welcome you to contact with our distributor and
sloe agency in your country. All of them are
willing to service you. Finally, we are sincerely to
thanks all of yours continuing supports.



Sparc paets Book



CONTENTS
MISCELLANEOUS COVERS (1)
MISCELLANEOUS COVERS (2)
MISCELLANEOUS THREAD EYELETS
MlSCELLANEOUS BUSH'NGS ...................................................
MAlN SHAFT DRlVlNG MECHAN'SM ..........................................
DIRECTLY DRIVING TYPE MINI-SERVO MOTOR C.SET:+++++s+sse+--
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM:+«++++++++
NEEDLE BAR MECHANISM
PRESSER FOOT MECHANISM
SPREADER MECHAN'SM .........................................................
LOOPER DR'VlNG MECHAN'SM ................................................
MAIN FEED DOG DRIVING CONTROL MECHANISM
DIFFERENTIAL FEED DOG DRIVING CONTROL MECHANISM:«++++++-
NEEDLE GUARD & FEED DOG DRIVING MECHANISM
MAIN & DIFFERENTIAL FEED DOG ADJUSTING DISC MECHANISM
LUBRICATING MECHANISM
AUTO TRIMMER THREAD PULL-OFF MECHANISM
BOTTOM TRIMMER MECHANISM
ELECTRICAL TYPE TOP THREAD WIPER & TRIMMER MECHANISM
PNEUMATIC TYPE TOP AIR WIPER & TRIMMER MECHANISM
ELECTRICAL TYPE DRIVING PRESSER FOOT LEFTER

PNEUMATIC TYPE PRESSER FOOT LEFTER
ELECTRICAL TYPE BOTTOM TRIMMER DRIVING MECHANISM
PNEUMATIC TYPE BOTTOM TRIMMER DRIVING MECHANISM
TOP TRIMMER UNIVERSAL ADAPTER MECHANISM:++++++ssssessesess
PNEUMATIC REGULATOR MECHANISM
THREAD STAND & SUPPORT'NG BOARD ....................................
ATTACHMENT BOX
ACCESSORIES

PR (1) neeeeeeeeenineneennns 1
PSRRI (D) nvveeeeeeennieeeen 2
e rse v O R T TP TPP PP PPRI PPN 3
EBHIE 4
TEEH%EW&% .................. 5
B HEERSER o 5-1
CFMRETIRIERGAET o 6
SHATHEAE - 7
EHGU%*% ........................... 8
Lﬁmﬁ?ﬁﬁ%ﬂ%*ﬁ .................. 9
T@%‘I’E}E@J%*ﬁ .................. 10
FEaRRENERIMIE oo 11
ZENERRENERIE oo 12
RS REH BREEIMIE - 13
FTEREEHBEME - 14
/%/E’#ﬂ% ........................... 15
E%ﬂ@ﬁi%ﬁ%ﬁ%*ﬁ ............... 16
EISUE TS o oveeeeeneeenn 17
BRI\ IR LD ARIAE oo 18
SRUBETN, IR ISR I DR - 19
EHINEZBENGRRIE - 20
RETCHSIERAIGE -oeveeeereeennns 21
BRIV LD BREE e 22
RETV T JRRENRAE oo 23
IR CIE =Sl 1 S 24
REHENSS S e 25
FRORRUMBRIESRIE ooeeeeeee 26
BOEES ceevrererrrrmnmmnnn, 27
BOBRAEE ceeerererremrrnneennnn, 28



MISCELLANEOUS COVERS(1) ot 1

Ref. Parts Amt.

) No. No. Description Tl = Req.
- 1 W1-1 TOP COVEI++rrrrrrrsrrrsrsssssaaannnnnnnnes i
‘1I § 2 W1-2 SCrew(M4-0.7 X 12)-reeerrreeereueenennn 125 SRR PP PP PEPPPPPPEPEPEPEPES
i @ 3 W1-3 Oil Sight Seal-:=xwrreeerrerreeerneanns EEES ],
N . i . 4 Wi-4 Qil Sight WiNdow =«=rrrrrerrmmennneanaens L/EE%% ....................................
:. TN ; 5 W1-5 Top Cover Gasket: - ssrrrreeesesnans PR
E. g 6 W1-6 EMDIEM w+rrerrrrrerrerrnrrammnmmnnenamnaes FEBER e
; 7 W1-7 Head Cover Seal Plug ===+« =-+x=--xe FRIEBE
E 8 W1-8 Head Cover Gasket =+« ==+=rrrresreanss FBIZEER
E 9 W1-9 Head Cover: = s eerrranmriiiiianiian, L{g”% ....................................
i 10 W1-10 Brand Name Plate (1 06) .................. /Z_\\agﬁﬂ .................................
!' 11 W1-11 RiVELt: = rerererrrrmrararrrarrnrannean FIIET wevvremrrnr e,
' 12 W1-12 Loopier Thread Take-up Shaft Cover---+- EfRDIRBERMES o
g 13 W1-13 Cylinder Side Cover (Upper) ===+ BIE RIS -oeevrerrereererrenens
: 14 W1i-14 Cover Latch Magnet «+=+«+sssssseeseesse (B R PTRIEE v veeeeemererreneeeeeens
| 15 W1-15 Cylinder Frame ==--orrreerrenmrennennnn, %%B%?ﬁﬂn ..............................
16 W1-16 Screw (M5—0.8>< 16) ..................... m?:yﬁ{ .......................................
N 17 W1-17 Gasket srrrrrrrrerrrr e U:/Eaﬁ ....................................
% 18 WwW1-18 Side Cover Hinge Pin--=«rrwseseeeeeeess S kAt et = R T IR RTTTTPPTRPP
% 19 W1-19 Cylinder Side Cover Hinge «++++++++- ETSlE B e LTI TTTTT TR TT T
j 20 W1-20 SCIEW +++errrrrrerrnmeemrnineernineernnnnns o2 SRR
21 W1-21 Machine Frame Unit =======rrereeeeenenes %;ﬁz‘gﬁg .................................
29 W1i-22 Screw (M8-1 25X 20) ..................... m?:yﬁ{ .......................................
23 W1-23 Model Plate (See the below):----««-«-: FUBESORE.
24 W1-24 Screw (M3-0.5 X 6) ........................ ﬂ??ﬁfﬁ .......................................
g e g 25 W1-25 Screw (M4—0.7 X 8) ........................ T“ff“’% .......................................
% % g é 26 W1-26 Magnet Holder =:rsrreerrrmrenniininans fﬁi{ﬁk@fﬁ@*ﬁ ...........................
- = 2 27 W1-27 Magnet .................................... ﬁ;&ﬁk .......................................
S 28 W1-28 Machine Frame Supporting Bar=eerreeeeee- *%E%i*} .................................
> 29 W1-29 Oil Reservoir Gasket - «=«++=rarrererass SR | SHRER e
/ 30 W1-30 SCrew (3/8-24 X 11.5)+wwssreesseesneenss @\%ﬁﬁlﬁﬁ ...... ................................
17 31 W1-31 Drain Hole Sea| «-x=errrerrrannemiiniinns HES U RS Y v e verermrrme v nrneeens
16 32 W1-32 Oil Reservoir ==r=rrremrrrrrresnnnanaaianns /Hﬂg .......................................
33 W1-33 Screw (M4-0.7 X 8) ........................ ﬂ??ﬁfﬁ .......................................
34 W1-34 Felt srrrrrrrrrrrrrrr e i%g ....................................



MISCELLANEOUS COVERS(2) e 2

@ooxjmcnhwm—soﬁom\‘o’o‘hw’\’—‘k.@h

a0 b~ b S DADMDDEDIMDDEOOWOOWWWWWWWNDNDNDDNDNDNDNDDNDDNDDNDNDNDN
- O © 0O NO O A WN -+ OO ONO OGP WDN-—=-LOOVONO O PM~MWDN-=O

Parts
No.
W2-1
W2-2
W2-3
w2-4
W2-5
W2-6
w2-7
W2-8
W2-9
W2-10
W2-11
W2-12
W2-13
Ww2-14
W2-15
W2-16
W2-17
W2-18
W2-19
W2-20
W2-21
W2-22
Ww2-23
W2-24
W2-25
W2-26
Ww2-27
Ww2-28
W2-29
W2-30
W2-31
W2-32
W2-33
W2-34
W2-35
W2-36
W2-37
W2-38
W2-39
W2-40
W2-41
W2-42
W2-43
W2-44
W2-45
W2-46
w2-47
W2-48
W2-49
W2-50
W2-51

Description o H
Cloth Plate (Large) ........................ ﬁﬁ@qze ..........................
Screw (|V|4-0.7 X 10) ..................... E?,‘ﬁ,‘ﬁ ................................
Screw (M4—0.7 X 7) ........................ @?ﬁ% ................................
Crank Chamber Cover =«==++=ssrrerrenes EEHEEEJ:% .......................
Crank Chamber Cover Gasket++---- EHEHJE@H_ .......................
Seal Plug .................................... U:;Em%ag ..........................
Screw (|V|4—0.7 X 8) ........................ @??ﬁ,‘ﬁ ................................
Rear Cover === rwrrreerrranmrsinsaninaiaas ?ﬁ% ................................
Rear Cover Gasket: = == rrrerrrrreaanss BEE
Screw (M3—0.5 X 10) ..................... @?,‘T‘u‘ﬁ ................................
Needle Bar Guard:-=====+==r=rrereerenses E\TTEEEQE ..........................
Crank Chamber Front Cover (Small) =+++- R ZRRIER (1)) ooveeeeeeees
Washer---- - rsserremmmae e, ﬂ)# ................................
Screw (|V|3-0.5 X 4) ........................ E?,‘ﬁ,‘ﬁ ................................
Needle Plate Bracket ====-=-===eemeenss %‘1-%‘&@ ............................
KNOCK Pin:=r=rrrrerrrrrreerrrieianninan, ]Eﬁfﬁ .............................
Screw (|V|4—0.7 X 10) ..................... mzlﬁfgﬁ ................................
Screw (M3-0.5 X 6.5) ..................... T.%,ﬁﬁfﬁ ................................
Positioning Bushing ..................... ﬁgﬁjﬁﬁﬁ ..........................
Cover Latch Magnet Plate -+« -+« -+ {BIZESHRIREIHIRFF---veeeee o
Screw (|\/|2.6-0.45 X 5) .................. @??ﬁ,‘ﬁ ................................
Fabric Guide (Right) ..................... ﬁugagﬁgg (E) ................
Fabric Guide (Left) ........................ @U%gﬁ%& (E) ................
Front Cover (Lower) =+ =+eseererereense. EIES] =/ SRETE TR PP PIPEPRPPRPIPE
Screw (M4—0.7 X 8) ........................ @%ﬁ% ................................
Conical Spring Washer: -=reerreeeneess B 23@%5& ....................
Screw (M4—0.7 X 13) ..................... @?ﬁ’% ................................
Front Cover Hinge ........................ ‘ﬁ‘ﬂ%"ﬂziﬁ ..........................
Screw (|V|4—0.7 X 5) ........................ mzlﬁfgﬁ ................................
Screw (M4-0.7 X 22) ..................... T.%,ﬁﬁfﬁ ................................
Front Cover (Upper):=«=-=xrererreresens ENESIS] - SRETE TR PP I PP PEPEPE
Screw (M3—O.5 X 6) ........................ @;ﬁ% ................................
Cover Latch Spring ........................ fﬁF‘-‘ﬂﬂ%% ..........................
Screw (M4—0.7 X 8) ........................ @?,‘T‘u‘ﬁ ................................
Screw (M4-0.7 X 7) ........................ T\?,ﬁﬁ/‘ﬁ ................................
Screw (M4—0.7 X 5) ........................ E??ﬁ,‘f: ................................
Differential Feed Dog (Middle) ......... /J\J‘I;j'f_ ................................
Needle Plate For Covering Seam--- TTBRETER - eveeerererereeeees
Fabric Guide (Right) ..................... H%ﬁggg(jﬁ) .................
Fabric Guide (Left) ........................ H%ﬁg%(E) .................
Screw(M2.6—0.45><5)------------------ L2 T PP PP P PET PP PP
Looper Thread Take-Up Driving Chamber Cover-+- ER#R D RESRRENZEZS -+
SCIEW =++rrrrrrrrrrnserrsnisarennnarsnns R eeeemmmnmmnnnnr e
NUL = errmrrmrr e m?[p'é‘ ................................
Screw(M4-0.7><8)--------------------- @??ﬁ,‘ﬁ ................................
SCFGW(M3—0.5><4)""""""""""' @?,‘T‘u‘ﬁ ................................
Screw (9/64-40 X 8) ..................... T\?/ﬁﬁ/‘ﬁ ................................
Fabric Guide (Right) ..................... Eﬁ%l% .............................
Fabric Guide (Left) ........................ E}E@ .............................
Looper Thread Take-Up Cover *+=+~-+ E#RDIREECIRZ --+--o-oo

Screw (M3-0.5X 10):=-reerrerreerrearnennes 155+ SRR TR PP PP P PETPEPRTPEPRE



/

=

-

-
Ny

S B 8 i

MISCELLANEOUS THREAD EYELETS

Ref. Parts
No. No.
1 W3-1
2 W3-2
3 W3-3
4 W3-4
5 W3-5
6 W3-6
7 W3-7
8 W3-8
9 W3-9
10 W3-10
11 W3-11
12 W3-12
13 W3-13
14 W3-14
15 W3-15
16 W3-16
17 W3-17
18 W3-18
19 W3-19
20 W3-20
21 W3-21
22 W3-22
23 W3-23
24 W3-24
25 W3-25
26 W3-26
27 W3-27
28 W3-28
29 W3-29
30 W3-30
31 W3-31
32 W3-32
33 W3-33
34
35
36
37
38 W3-38
39 W3-39
40 W3-40
41 W3-41
42 W3-42
43
44
45
46
47 W3-47
48 W3-48
49 W3-49
50 W3-50
51 W3-51
52 W3-52
53 W3-53

Description

Thread Tension Spring Cap:-+=+=+++*
Tension Spring Disc Support -«--«---
Needle Thread Tension Spring-------
Top Cover Thread Tension Spring---
Looper Thread Tension Spring - -*-
Thread Tension Spring Retainer------
Folf «+erereererarrarsmenmaniinaianiiannan,
Tension DiSC = =srerrerresrannanuanas
Tension Post :  oeereereeminiiiiiinn,
Tension Post Ferrule:«---+-==-=rreesese
Tension Disc Separator: ===+
Tension Post Support .................
Thread Eyelet Pipe Stay:--- -+ -+---- -
SCrew (M4-0.7 X 4)eeerrnremreeneens
Screw (M4-0.7 X 8)--w-rrrrrrrmrrmrnnnenes
Top Cover Thread Eyelet (Left)------
Thread Eyelet .............................
Screw (1 /8-44 X 5) .......................
Screw (1 /8-44 X 3) .......................
Thread Eyelet Pipe (Long) === ===+
Thread Eyelet Pipe (Short):----- -«
Top Cover Thread Eyelet (Right)----

Needle Thread Eyelet ..................
SP Container Cover Pin ==«=xexereeees
Thread Eye|et Suppor‘t ..................
Thread Eye|et (Front) ....................
SP Device, Complete Set-+-+=x==++
Screw (M4—0.7 X 12) ....................
Screw (9/64-40 X 7) .....................

Top Cover Thread Guide«-====x=+=+-
Supplementary Thread Guide:----+-
Tension Post «+eerreeerreereniaiiii,

Needle Thread Eyelet

m P

SRR SRR SRR e
B SR R e reernreennees
SHEBEESJIBEE v eevveereerreereenenis
I BSEE S JEBEE e
ROETEESJEBEE o veeveereereenenis

L%ﬁgﬁﬂg%%iﬁ .....................
t%ﬁgﬁﬂg%%ﬁ*fﬁ ...............
J:,‘ﬁ;?ﬂﬁjj ﬁﬁ%ﬁ%ﬁ ..................
t%ﬁgﬁﬂ%ﬁi*}@g .....................
ﬁﬁ?ﬁ%lﬁlfﬁ'@ ........................
1= TP PP P P PP PP PPEPEPEPEPES
1= SRR PP PP PP PEPPPPPPEPEPEPRPES
J:Em%]?@%}?*g (E) .....................
B@%J@%ﬁ% ..............................
m,%:ﬁﬁ/‘ﬁ .......................................
125 PP PP E PP PP PEPPPPPPEPEPEPEPE
BigEs (E) ...........................
l@f@g-’—é (;LEL) ...........................
J:Em%]?@%}?*g (E) .....................
ﬂ)# .......................................
ﬁg;&”@% .................................

D&)Bﬂg ....................................

et i TP
SHEIEAT e
SHEISISIZSEAT. oo
L SRR
FHRIR D FRARE BB EE(/]N) oo

5

Guide Pjn:eeeeserrereerersii
Needle Thread Guideg::=+====rseereress
Needle Thread Take-up Guard -
SCrew (MB-1X9.5)-sxurressrenussnssnens
Needle Thread Retainer Support:-----



MISCELLANEOUS BUSHINGS

25

Ref.

e T e G G (S G O U — Z
cooo\lmcn.nwm_uotoooﬂovcn-boom_u|p

A D W W W W W W W W W WDNDDNDDMNDDNDDNDDNDDNDDNDDNDN
- O © 00 N O OO0 WDN -2 O © 0N O OO0 W N 2+ O

Parts
No.
W4-1
w4-2
W4-3
W4-4
W4-5
W4-6
W4-7
W4-8
W4-9
W4-10
W4-11
W4-12
W4-13
W4-14
W4-15
W4-16
W4-17
W4-18
W4-19
W4-20
W4-21
W4-22
W4-23
W4-24
W4-25
W4-26
Wa4-27
W4-28
W4-29
W4-30
W4-31
W4-32
W4-33
W4-34
W4-35
W4-36
W4-37
W4-38
W4-39
W4-40
W4-41

Description
Needle Bar Bushing (Upper)--+--

Needle Bar Bushing (Lower)----

Presser Bar Bushing .....................

O|I Seal ................................

Spreader Driving Bar Bushing---+----

O|I Sea| ................................

Spreader Driving Shaft Bushing (Left):---

Spreader Driving Shaft Bushing (Rig
Foot Lifter Lever Bushing -+--*

Needle Thread Take-up Bushing (Front)---

Needle Thread Take-up Bushing (Rear)- -+
Feed Bar Lift Bushing (Rear/Right) --

Feed Bar Lift Bushing (Rear/Left) -

Differential Feed Bar Bushing (Left) ---

Differential Feed Bar Bushing (Right)

Main Feed Rocker Bushing (Left) -
Main Feed Driving Shaft Bushing -

O|I Sea| ................................

Looper Driving Shaft Bushing (Front)------

Looper Driving Shaft Bushing (Rear)---

T ERITIRS BRI E ()
ERITIRE M EEE)
T T A Cl h== TR

EHRIBIRIEEERD) -
FHRIBIRITEE () -
EREREARE (&/19)
ERAEHHEE (&/D)
ZEERNEWMEE (o)
ZERKIEWRE ()
FEHAEEERE (D

R EERENEH I MEES - evveeee e
SR v eeeeeeennnnnnreee e e e

TOEHEEHMEEED)--
TRHEHMEE ()

Seal Plugs--s==reerrrmrmrneenrenneenen, IESHEYZE v
Eye Guard, Complete Set----+---x=ee-- FEEEEAE e
Safety Plate Support:-«==«-==xs-seereeees FEEIBEE R e
Screw (M6—1 X1 O) ........................ mzfﬁ,‘ﬁ .......................................
Safety Plate:-«««--rerrreerreemmennnns FEEIE
Screw (3/32—56 X 4) ........................ m%ﬁ’.v% .......................................
Safety Plate Holder: ===+ sreerennnanss FEEIE TR
Screw (1 1/64-40 X 9_7) .................. m?w‘(ﬁfﬁ .......................................
Conical Spring Washer-«==--=+«=xx-=: M B
Washer: = rrreeerreriniins oA TR T PP TP PP PRTPETPTPRPEPREPS
NUtsereerreerererr s @\?[‘]’é‘ .......................................
O|| Seal ....................................... /E%T_I .......................................
Low Shaft Bushing:-«==--===sssseeseees T EFEE e
Differential Feed Driving Shaft Bushing:-- Z=&13& | ARRENEHINRE -+
Differential Feeding Control Lever Bushing:++-* EEEERIERBE--eee
Main Feeding Control Lever Bushing-++++- FTEEIEHI EBRE oo
Feed Bar Lift Bushing (Front/Left) - ZRIEREARE @I/D) e
Needle Guard Crankshaft Bushing (Left):<~---- TE&TFEREIRE () =+--veereeeeoee
Needle Guard Crankshaft Bushing (Right) -« [BEtFHHERERIHE (F) »-oeeeeeeeeee
Main Feed Rocker Bushing (Right) --- ERRBEBEWHE (B) -

Feed Bar Lift Bushing (Front/Right)

EREREAHE @E1/H)



MAIN SHAFT DRIVING MECHANISM TEHEEENHE

Ref. Parts Amt.

No. No. Description or! B Reaq.
1 W5-1 Pullgy «eeeerererrmemermmm, o = R TP PP PETPEPPTPPTPEPRIPS
2 W5-2 Screw (M6-1 X 8) ........................... ﬂ?ﬁ%(%&) ..............................
3 W5-3 Screw (M6-1 X 8) ........................... E??ﬁ,‘ﬂ .......................................
4 W5-4 Ball Bearing (Right) ........................ /ﬁ};ﬁixé;M((E) ...........................
5 W5-5 Retaining Ring:-+-««=+===sssrreeeesssrneees HIIB -eevmrerrerrrer e
6 W5-6 Looper Thread Take-Up Driving Sprocket «++++- AR DR EERRE) DEER oo
7 W5-7 Retaining Ring .............................. ;D{% .......................................
8 W5-8 Ball Bearing (Middle) ..................... ,EI%%M(EFI) ..............................
9 W5-9 Lower Shaft (Right) ........................ "F%EJJEE(E) ..............................
10 W5-10 Oil Pump Driving Worme =-rreerennmanses SHREENEAR v
11 W5-11 Counterweight (Small) .................. Y Tay= YRR TR PR PR TP PP PPEPEPRTP
12 W5-12 Screw (M4—0.7 X 8) ........................ m?ﬁ% .......................................
13 W5-13 Ball Bearing (Left)eerreerrereerenneannen lﬁlﬂgigyw(E) ...........................
14 W5-14 Lower Crankshaft--=-==r==rssseeeennennes —FEEH ....................................
15 W5-15 Screw (M6-1 X 4_5) ........................ E??ﬁ,‘ﬂ .......................................
16 W5-16 Looper Thread Guide: === ==rrr=rereeees Ef@g*& .................................
'1 7 ........................................................................................................................
T T L L LT LT
19 W5-19 SCrQW rrr s rrrr s I3 TR PR TP PP PETPEPPTPPEPEPRPY
20 W5-20 Latch Spring .............................. FHIBRES e
21 W5-21 Looper Thread Guide Latch Lever - ERHREMIHERMT---vvveerrerreeereees
292 W5-22 Screw (M4—0.7 X 20) ..................... ﬁ?ﬁ,‘ﬁ .......................................
23 W5-23 SPIiNG *++rrrrrrrrrrrrrrnnr BEBEE .o
24 W5-24 Spring Bushing-+++-xxrrreressrrreeeees BREEIE
25 W5-25 Thread Take-up Eyelet Holder--------- EEHRIEIRE e,
26 W5-26 BUSh -+ rrerererererrrereararararananreens BB
27 W5-27 Thread Take-up Eyelet Bracket -+ ERHRIBHRAASTER v veeeermmeeeeeees
28 W5-28 T it = ERR R R IR LT TR T RPP IO P PP PRI PRPP
29 W5-29 Looper Thread Eyelet ..................... Efﬁ@ﬁﬁﬂgﬂi ...........................
30 W5-30 Looper Thread Tension Post:««+-=+-=- EHRIRTIFAEEAASTAE - eveeeeeeee
31 W5-31 Looper Thread Supplementary Tension Disc:**  [ES#RIR/IFAFEEZ - ------orrrrrvnmeeeees
32 W5-32 Thread Take-up Eyelet (Left) ===+ =58 B e F Y Y G LERRRRCTTTPRIPRTTIPPIPRPE
33 W5-33 Thread Take-up Eyelet (Right) ......... Ef@ﬁ%}?ﬁ(a) ...........................
34 W5-34 Screw (9/64-40 X 4) ..................... ﬁ?ﬁ,‘ﬁ .......................................
35 W5-35 Looper Thread Supplementary Tension Spring=++-* ERHRIR I TG v vee e
36 W5-36 NUL s e rrrrrrerr e mimE‘ .......................................
37 ........................................................................................................................
38 W5-38 Thread Take-Up Eyelet C. Set-+«++-- EHRBIRERRR oo
39 W5-39 O—Ring ....................................... O;_}.I:JTQH;LE}% ..............................
40 W5-40 Washer: - rrrrrmrrrreraniians E&H— .......................................
41 W5-41 Screw (M4—0.7 X 12) ..................... miﬁ% .......................................
42 W5-42 Screw (|V|6-1 X 6) ........................ m?ﬁffb%(géE) ..............................
43 W5-43 Screw (|V|6-'1 X 6) ........................ mgﬁ% .......................................

I
~
=
o
o
~

Main Shaft Sprocket (Lower) ......... ?EE;H%@Q@ ..............................

[4)]



[ E G fkj%iﬁ '15‘] R 'EJ é 8 ] DIR:((;TLY DRI\;I:ETYPE MINI-SERVO MOTOR C.SET fm‘:
No. No. Description o 2 Req.

1 W5-1-1 Directly Driving Type Mini-Servo Motor---  ERET\ B TAREGZE - -------veee 1

2 W5-1-2 Mini-Servo Motor Cover:===x==+===- %&ﬂ{aﬂﬁ%ﬁ% ........................ 1




21—

UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM

Ref.

L N N G T T U G W— Z
@m\lmmthAO@m\lmmbwm_‘k

a a2 DEDMPEDDEOOOOOWOWWWWWWNDNDMNDDNDNMNDDNDMNDNDDNDDND
- O © O NO O A~ WN-—-=- OO0 NOODO PPWN-—-LOOOWLONOO O MMOWDN-=LO

Parts
No.

Description

Handwheel-----
Screw (M6-1 X

6) ...........................

HandWheeI Mark ...........................

Ball Bearing----
Retaining Ring

T|m|ng Belt .................................
Upper Shaft Sprocket .....................

Upper Shaft (R
Retaining Ring
Ball Bearing----

|ght) ........................

Screw (M4-0.7
Counterweight

4 :) EERERRERRPPTPPPIPRITITRE
(Small) =reererrereeeenes

Upper Crankshaft ........................

Screw (M6-1X
Screw (M6-1 X
Retaining Ring
Ball Bearing----

1 0) ........................
6) ...........................

Screw (M8-1 25%1 6) .....................
Connecting ROG::=errerrrerramnnneanns

Screw (M4-0.7
Screw (M4-0.7

b 7\ FEEEP P PPETTPRERPPLTS
G 2) EEEETEETPITEPPPTLPP

SCreW (1 1/64_40 X 8) .....................

Guide Fork:--
Driving Lever:-
Screw (M6-1 X
Screw (M5-0.8
Washer ..........

Spring Washer
Screw (M5-0.8
Needle Thread

2 1<) ERRRIERPPETLPPPETPPPPLPS
X JQ)rrerrerrneernnreennns

XAQ) weeeennereennnnens
Take_up ..................

Top Cover Thread Take-up:-====xw+-

Screw (M3.5-0

6><8) .....................

Timing Belt----
Screw (M5-0.8

X 4)ererrnnnnnnnnn

Ba” Bearing .................................

Adapter .........
Retaining Ring

Looper Thread Take-up Shaft Sprocket:-

Looper Thread
Looper Thread
Handwheel Ad
Screw (M5-0.8

Take-up Shaft =---=---
Take_up ..................
) EEEEET LT PP PPEEPPPRRED

Screw (7/32_32 X 45) .....................
Washer .......................................

Retaining Ring

Amt.
= = Req.
%}Eﬁﬁ .................................... 1
125 T PP PP PP PR PP PEPEPEPEPEPPE 9
S HETREGIEEERR e 1
TRIREE R e veeeerree e 1
}D}% ....................................... 1
Bl EERZEE s 1
J:EEEE%E%TE .............................. 1
LIT;@J@](E) ........................ 1
?DL% ....................................... 1
P32 rey v PP 1
BT e 1
Eﬁ?gj@a%&ﬁﬁ ........................... 1
J:EEHEE .................................... 1
T\?‘fﬁfft ....................................... 1
@??ﬂfft(gc\ﬁ) .............................. 1
}D}% ....................................... 1
53z = Y SRR EEE PP EPE PR R PP PEPPPEPE 2
T;ﬁ% ....................................... 2
Eﬁg ....................................... 1
125 T PP PP P PP PP PP EPEPEPEPEPPE 2
ﬂ?ﬁbﬁﬁ ....................................... 2
125 TP PP PP PP PPPEPEPEPEPEPPPE 2
yﬁ;%)—_ﬁ— ................................. 1
1§§}J1§:‘E: .................................... 1
125 T PP P PP P PEPEPEPEPEPEPEPPE 1
T\?‘fﬁfft ....................................... 1
@)—j‘— ....................................... 1
ﬁﬁﬁ ....................................... 1
EEENER - ve e e 1
?‘EQE ....................................... 1
BB ER S e e 2
125 T PP PP P PP PP PP PEPEPEPEPPPE 1
%ﬂ'%;??%fﬁ;?]@fﬁ%*% ........................ 1
=i R U oRRRCRTETEPEPEPEPTPPE 1
@\%;ﬁ: ....................................... 2
AR R e e 1
T\?‘fﬁfft ....................................... 2
FEIRRBHTR -+ veerrreerereermrnnaneeeerennnns 2
}%iﬁ ....................................... 1
}D}% ....................................... 1
ﬁ%ﬁﬂ_ﬁf{%%ﬂﬁmiﬁﬁﬁ .................. 1
AR EENE e 1
|52 8218 o k- ERCRCRCRER TR EPEPEPEPEPEPPE 1
%}Eﬁﬁ@%%iﬁ ........................... 1
125 TP PP PP P PP PP PP PEPEPEPEPPPE 2
@‘?‘Iﬁf% ....................................... 2
@)# ....................................... 2
?D}% ....................................... 2



&

]

NEEDLE BAR MECHANISM

13

17

Ref.
No.

O)U'I-bwl\)—t|

11-1
11-2
11-3
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

Parts

No. Description m 2

W7-1 Needle Bar- -« --=rrrerrreeremmnrninnan, %‘-WI .......................................
W7-2 Screw(9/64-40><8)--------------------- @?:’ﬁ/‘ﬁ .......................................
W7-3 Needle Bar Thread Eyelet ............... %T*E]E@f@ﬁg ...........................
W7-5 Needle Bar Bracket -+ +=sssserreeeens ’f‘ﬂ:}ﬁg’g .................................
W7-6 Screw (M4-0.7 X 10) ..................... @\g,ﬁ% .......................................
W7—7(4 0) Needle Clamp (4.0mm) .................. %‘-ﬁ% .......................................
W7-7(4 8) Needle Clamp (4.8mm) .................. ’f‘-ﬁ% .......................................
W7-7(5 6) Needle Clamp (5.6mm) .................. %1—% .......................................
W7-8 Needle (UY1 28 GAS) ..................... %’f‘l‘ .......................................
W7-9 Screw (1 /8-44 X 3) ........................ fﬁ’f—ﬂ?lﬁﬁ\ .................................
W7-10 Top Cover Thread Eyelet ............... J:Eﬁfb?ﬁf@)# ...........................
W7-11 (4 0) Stitch Plate (4.0mm) ..................... %‘-ﬁ‘}j .......................................
W7-11 (4 8) Stitch Plate (4.8mm) ..................... %Tf}i .......................................
W7-11 (5 6) Stitch Plate (5.6mm) ..................... ’f—|—§}§ .......................................
W7-12 Screw (M3—0.5 X 5) ........................ %1-*&&%%% .................................
W7-13 Counterweight, Complete Set--++-: PRBCE Y ERAE e
W7-14 Counterweight .............................. m@mai&gﬁ ...........................
W7-15 Screw (M5-0.8 X1 0) ..................... @??ﬁﬁ( .......................................
W7-16 Connecting Rod Rlng ;@T%Ef% .................................
W7-17 Connecting Rod, Complete Set -+ DE Y 1= PP
W7-18 Connecting Rod - rrerrrmmrrmnnnnnnnnas Eﬁg .......................................
W7-19 Roller Bearing .............................. i%ﬂi .......................................
W7-20 Connecting Rod Pjn -==r=rrrerrerrennnes Eﬁg]ﬁ"ﬂg .................................
W7-22 Slide Blogk == = serrrrrrserreminiiiian, %T*EE{E/%t% ...........................
W7-23 Needle Bar Guide:=== == == srrereerenres ’f—ﬁfﬁ{ﬁ/-‘%@ ...........................
W7-24 Screw (M4—0.7 X 18) ..................... @??n,‘ﬂ .......................................
W7-35 Screw (1 /8-44 X 4) ........................ @\g,ﬁ% .......................................
W7-36 Needle Thread Guiding Wire ««--+-++- ETHRABIREHR - -oeeeeemmereeeeees
W7-37 Thread Retainer Disc Support:««++-- FHRIRTIARBIREELE()) - -
W7-38 Needle Thread Retainer Dice-+" -+ ETHRIRTIFABEBAR(1Y) - oo v
W7-39 Needle Thread Retainer Spring -+ FHHRORTIFAEETEEE oo
W7-40 Screw (1 /8-44 X 2_2) ..................... @?:’ﬁ/‘ﬁ .......................................



PRESSER FOOT MECHANISM

14-1
14-2
14-3
14-4
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51

Parts
No.
W8-1
ws8-2
W8-3
W8-4
W8-5
W8-6
W8-7
W8-8
W8-9
W8-10
W8-11
W8-12
W8-13
W8-14.1
W8-14.2
W8-14.3
W8-14.4
W8-15
W8-16
W8-17
W8-18
W8-19
W8-20
W8-21
Ww8-22
W8-23
W8-24
W8-25
W8-26
W8-27
Ww8-28
W8-29
W8-30
W8-31
W8-32
W8-33
W8-34
W8-35
W8-36
Ww8-37
W8-38
W8-39
W8-40
W8-41
W8-42
W8-43
W8-44
W8-45
W8-46
W8-47
W8-48
W8-49
W8-50
W8-51

=% §

Amt.

Description m = Req.
Presser Spring Regulator ............... BX ﬁﬂﬁ@%éﬁﬁﬁ%ﬁ ........................ 1
Washer---- -« - wssmrrmmmmeas ﬂ)%— ....................................... 1
Lock Nuts =sseerrrremmrerrniiiiina, 1#5%&?[]]5‘ ................................. 1
Presser Bar Spring (Outer) ............... J_%Hamcgﬁxggg (ﬂ) ..................... 1
Presser Bar Connecting Bracket: - BRRAIHEARIEHELR oo 1
Screw (1 1/64-40 X 1 0) ..................... I3 SRR PP P T PP PETPEPPPPTPEPRIPS 1
Presser Bar Guide - ===-==s=rrmernarens EEH;’:‘H}E*E%?E ........................... 1
Screw (|V|4—0.7 X 14) ..................... [ T PR PP T PP PETPETPPPTPEPREPS 2
Presser Bar Spring (|nner) ............... J%Haﬂ*éﬂﬂ%i% (|7\:|) ..................... 1
Presser Bar =«x-erreerrrrarrriniiaia. EHGE?’E¢§ ................................. 1
QOil Protector Ring ........................ iiaﬂi«% .................................... 1
Collar: = srrrrrrrrrrrn ﬁﬂﬁﬁ ....................................... 1
Screw (1/8-44 X 3)«-ererrarrerenenenns 12 SRR LT PP TP PP PETPETPPPTPEPRIPS 2
Presser Foot, Complete Set (4.0mm) ...... Jé_éﬂaﬂfﬁﬂ .................................... 1
Presser Foot, Complete Set (4.8mm) ...... EEH'aU%H .................................... 1
Presser Foot, Complete Set (5.6mm) ...... E_éﬂﬁl]:%ﬂ .................................... 1
2-Section Type Mobile Presser Foot (Tank Type Presser Foot) ------ 2B TS SN ERRA) ( BREERRAD) - 1
Screw (9/64-40 X 7.8) ..................... I3 SRR PP TP P PETPEPPPPTPEPRIPS 1
Presser Foot Spring (Left) ............... EEH%H%%%(E) ........................... 1
Screw (|V|3—0.5 X 3.5) ..................... 2 T PR PP P P T PETPPPTPEPREPS 1
Washer: =  =srrreerrrenrrrniaia, @H— ....................................... 1
Screw (3/32-56 X 5) ........................ I3 SRR PP PP PP PETPEPPPPTPEPREPS 4
Presser Foot Hinge Pin e J%Héﬂ\’fﬁ[ﬂ_ﬁ}ﬁ(fﬁ ........................... 1
Screw (1 /8-44 X 4) ........................ 2 T PP TP P PET PP TP PPTPEPREPS 1
Lock NuUt s« =rreerrrerrrrereinnnas {%[E—Emgmg ................................. 1
Adjusting Screw (-1 /8-44 X1 1) ......... (] LIS & TP P PR PP TP PPEPEPRIPS 1
Presser Foot Spring (Right)- e era i }%Héﬂgﬁg(a) ........................... 1
Screw (|V|2.5—0.45 X 3.5) .................. 2 T PP TP P PETPEPPPPTPEPREPS 1
Fabric Guide (Long) ........................ Eﬁﬂaﬂ% (%) .............................. 1
Lifter Link:== = sorreerrrearrrnnennnnin. TEHE¢§ ................................. 1
Screw (3/1 6-32 X 2_2) ..................... ﬂ??ﬁ/‘ﬁ ....................................... 2
Lifter Link Lever:-= = == ssreeseannnnnnas ?Eﬂ@n%fﬂ*lﬁ ........................... 1
Fastener Pin: == =orrerrerrerrmamnnn, @E’fﬁ .................................... 1
Lifter Spring ................................. ﬁlzﬂg%% ................................. 1
Collar (8 X 16X 8mm)--r==sreesrreereeee S CR TP TP PP PP PEPEPEPRTPPPEPTY 2
Screw (|V|4.5—0.75 X 5.5) .................. 2 T PP TP P PETPEPPPPTPEPREPS 2
Lifter Shaft--«-r=rrrrereemeramimain, J_%Eﬂaﬂﬁﬂiiﬁ ........................... 1
Screw (|V|4—0.7 X 4) ........................ I3 TR PP PP PP PETPEPPPPEPEPRIPS 2
Intermediate Lever: - -  =srerrrrennneess qﬂﬁ';'ﬂ}ﬂ*r@_ ................................. 1
Screw (|V|5—0.8><14)""'"'"""""""" [ T PR PP T PP PETPETPPPTPEPREPS 1
Retaining Ring .............................. }D}% ....................................... 2
Connecting Pinsseeereereereei Eﬁ%"fﬁ .................................... 2
Connecting Plate:----=-ereerrerenianenn. El‘g}ﬂﬂi ................................. 1
Lifter Lever (Small) ........................ ?Eﬂ?ﬂ*lﬁ(’_] \) ........................... 1
Screw (MB-1 X B)-w=rreerrerrrerreareenne 12 R T PP TP PP PRTPEPPPPTPEPRIPS 1
Lifter Lever: - =-==rrerrrrrerermnninannanenn, }EHTE*W ................................. 1
Lifter Lever Stop ........................... T%H}ﬂ*m‘itﬁ ........................... 1
Screw (9/64—40 X 5.6) ..................... [ PP P TP P PETPEP P PPTPEPREPS 2
Tension Release Lever- -« -rreeeeeess Tﬁjj*%fﬂfé’f:% ........................... 1
Screw (1 1/64-40 X 14) ..................... I3 SRR PR P TP P PETPEPPPPTPEPRIPS 1
Tension Release Shaft:«-:wrwerereeeeeess }ﬂj]*§}j&$ﬂi .............................. 1
Swing—proof Spring ........................ Bﬁ%gg% ................................. 1
Cutter-- = orrrrrrrrrr e g”:‘ﬁ?ﬂ .................................... 1
Cutter Holder == -==rrrrerrrerraninnnan. %Ufﬁjj}g:‘i ................................. 1



SPREADER MECHANISM L EftREREN LTS

Ref. Parts
No. No. Description m 7
1 W9-1 Connecting Rod, Complete Setr--- Eﬁ'ﬁ%ﬂ ....................................
2 W9-2 Eccentrig: = = ererrrrrrnniiiiaia, [N R TP TP P PR PP PP PPTPEPRIPS
3 W9-3 Screw (M6-1 X 8) ........................... I3 SRR PP TP PP PETPEP P PPTPEPRPS
4 W9-4 Roller Bearing .............................. ,EI%E:.IM .................................
5 W9-5 Connecting RO rerrererrrnnnnnnnans Eff:% .......................................
6 W9-6 Retaining Ring .............................. ?D{r‘% .......................................
7 W9-7 Screw (M4—0.7 X 10) ..................... ﬁ?ﬁ,‘ﬁ .......................................
8 W9-8 Washer - s erererrereiii ﬂ)—_n— .......................................
9 W9-9 Adjusting Lever Pin sorrrerrerreereeens E‘Mﬁﬁjgﬂﬁ}ﬁ’fﬁ ........................
10 W9-10 Washer - =orrerrerrrrr i, ﬂ)i? .......................................
11 W9-11 NUt (MB-1.0):=-=rerrrerresrenenneneene. ] = PP PP PP PEPEPPPEPPEPPEY
12 W9-12 Collar (12><20><8mm) .................. EH}{% .......................................
13 W9-13 Screw (M4—0.7 X 6) ........................ ﬁ?ﬁ,‘ﬁ .......................................
14 W9-14 Adjusting Levyer: - rreererrrennnaeiians E_[g@ﬁ}ﬁ;ﬂ'ﬂ ..............................
B 15 W9-15 Screw (M6-1 X 16) ........................ I3 SRR PP TP P T PETPEPPTPPRPEPRPS
’ 16 WO9-16 Driving Shaft --=--=-srreeerrerrmrmennn TEENE e
__»_‘3 17 WO9-17 ROCKING A «++ssseresassesssseesssnnees B,
27 ’ 18 W9-18 SCrew (MB-1 X B)«++ s+ sssssserssnsnnnns o S PP
12! JUR
. 19 W9-19 Rocking Pineseeeeer e iEEiﬁ ....................................
— 5 20 W9-20 Spreader Bar -+++rsrrrrrrrrrrrannnniaiaans HERRRE .o
S /,/’ 21 W9-21 Bushing Ring .............................. ﬁﬁ}% .......................................
29 W9-22 Collar (10X 18 X 7mm) «=+=====sseeeeess 11 PRSP
23 W9-23 Screw (|V|4—0.7 X 4) ........................ ﬂ?i,‘ﬁ,‘ﬁ .......................................
24 W9-24 Spreader Holder: = srrsrrerrreerarennnnns LREE@ ..............................
25 W9-25 Spreader «-xxsrrsrrsrrnsnnn R
26 W9-26 Screw (|V|4—0.7 X 12) ..................... ﬂ?i,‘ﬁ,‘ﬁ .......................................
27 W9-27 Needle Bar Rocking Arm, Complete Set-++  STHEIEEHE - ------rorevrrerrreeeereee




10

LOOPER DRIVING MECHANISM

Ref.

[ U U U G G O G — G — Z
@ooxloucnbwm—xoﬁom\‘@mhwmélo

A A D DA DB B DB OO OWWWOWOWOWOWOWWDNDNDDNDDNDDNDDNDDNDDNDDNDDN
O O A WON 2 O O© 00 NO O WN - O © 00 NO O b WN =2 O

Parts
No.
W10-1
W10-2
W10-3
W10-4
W10-5

Description

Looper Holder:+++s=srerrermmmaeninianinnns
Screw (M3.5-0.6 X1 O)' s
Spacer (Fiber) ..............................

Looper Bar Bushing .....................
Screw (M6-1 X 8) ...........................

BUShIng Spacer ...........................

Looper Bar GUIde ........................

Slider-----

Slider Holder == =ssrrreerrranmranannans,
Screw (M4-0.7 X 12) .....................
Rocker Arm, Holder ----=-=-=xerrareren

S“der Presser ..............................
SCrew (M4-0.7 X 4) «-swessreseresnsnneanns
Thrust Washer:----+=-+=-sssseseeseesreneens
Sea“ng Plug .................................

Looper Bar .................................

Looper Bar Guide Shaft:----==x=-x=reeeet
Screw (M5-0.8 X 30) .....................

Washer---

Looper Rocker Adjusting Pin ==« -« ---

Roll Pin---

Looper Rocker Connecting Rod. C. Set---

Looper Rocker Regulating Eccentric-«---
Screw (M5-0.8 X 5)xrrrrusrrrrrrrnsues:
Roller Bearing ..............................

Looper Rocker Connecting Rod--+-**

Looper Connecting Rod -==»++ == =2 e+
Screw (M4—0.7 X 14) .....................
Oil Splasher -+« +wsrseeeesesssuneninne
Guide Fork .................................
Screw (1 1/64-40 X 8.3) ..................
Looper Driving Lever:--+«-+=+==sssseee.

Seal Plug

Looper Rocker Arm .....................
SCrew (MB-0.75X 8) +++xsrrrrrerssraanee
Thrust Plate .................................
Thrust Roller Bearing:-«««+===«====xx++-

Looper Shaft ..............................

Seal Plug

ToEtEESNEE 10
Amt.
m B Req.
—F@\’f-l- .................................... 1
b PP P PO PP PP P PEPEPEPEPREPPEY 1
T@%—I—EE% ........................... 1
m%ﬁ% ....................................... 1
5&)_7‘_ ....................................... 3
TS ERE RS - eveemreeeeenees 1
m%ﬁ% ....................................... 2
ﬁﬁﬁﬂﬁ ................................. 1
T@%T%EEUEH]§$§ ..................... 1
= 1
SBR[ TR - v vveeerrrerrerneeaeeaaans 1
m%ﬁ% ....................................... 2
£74 = 7 S 1
SR TE NI BRI e e 1
m%ﬁ% ....................................... 1
1 = T T . 2
FIRAEE e 2
T@%H% .................................
BN Er = IR T OPPOPRPR 1
m%ﬁ% ....................................... 1
ﬂ)# ....................................... 2
TSR G RE G v veeerrrrreeeeeeens 1
EE_?J_E% .................................... 1
m%mg ....................................... 1
TS EAR AT e oo rrrreeeeeeeenns 1
T OsHEE T I RINER----eeeeeeeee 1
m%ﬁ% ....................................... 1
TR ETHI TR e 1
—F@%l-}gﬁé = R R CILLITET R 1
TEEAR v v rrreeeeeennnnneneaanaanns 1
b PP PP LT PP TP PEPEPPPEPREPPEY 4
}é’fﬂéiﬂﬂ)—_"— .................................... 1
T I rerererrrerer e, 1
b PR PP PO PP PP PP PEPPPEPREPPEY 2
T@%—I-%EE}JE': ........................... 1
%T_IE ....................................... 1
TR vvveeeee e 1
m%ﬁ% ....................................... 2
}Ejj*}j .................................... 3
HET T BERRIE R v eeeemmemnennenennnnenns 2
T’JQ?TEEEH .............................. 1
%T_IE ....................................... 2



11

MAIN FEED DOG DRIVING CONTROL MECHANISM

Ref.

[ N U U U U U G G U — Z
@ooxloucnbwm—xo@m\‘@mhw'\’—‘Lo

W W W W W W W W WNMNNDMNDDNDDNNDDNDDNDDNDDN
0 N O O WON 22 OO0 00N O WDN =2 O

Parts
No.
W11-1
W11-2
W11-3
W11-4
W11-5
W11-6
W11-7
W11-8
W11-9
W11-10
W11-11
W11-12
W11-13
W11-14
W11-15
W11-16
W11-17
W11-18
W11-19
W11-20
W11-21
W11-22
W11-23
W11-24
W11-25
W11-26
W11-27
W11-28
W11-29
W11-30
W11-31
W11-32
W11-33
W11-34
W11-35
W11-36
W11-37
W11-38

TeERRENTHIEEE 0011

Amt.
Description sl 2 Req.
Main Feed Bar--- - = srrerrrerrmiannannnans E:@*ﬂﬁ@i@ ........................ 1
Main Feed Dog .............................. TR 1
Main Feed Dog Key E-‘g"fﬁ .................................... 1
SCrQW = v rrrn e ﬂ??ﬁ,‘ﬁ ....................................... 1
Differential Feed Bar-:-«:-=-x=rrrreeeeens EFPRRI EEEEE - rvrrerererraenens 1
Feed Bar Guide Pin:-r==rserrrerrerereanes i’%*ﬁlﬁﬁtﬁ}ﬁﬁﬁ ........................ 1
SCrQW  rrrrrrerrer s ﬂ??ﬁ,‘ﬁ ....................................... 2
Feed Bar Guide r=r=r=rrrrrrrmnrrannanns ;@*ﬂﬁ%tﬂ .............................. 1
Main Feed Bar Driving Connection-+++-++- FEER EERREN AR oo 1
Driving Connection Bushing ............ EE@J@E‘;@EE ........................... 1
Washer: s eerrmrrrreniii, ﬂ)—_i'— ....................................... 1
SCrQW "+ rrrrrerrmsrrars st miﬁ% ....................................... 1
Driving Connection Pin =««r=serreeeerenes Eﬁéﬂﬁigiﬁ’fﬁ ........................... 1
Sealing Plug ................................. %gigﬁg .................................... 2
SCrQW  rrrrrrer s s s miﬁ% ....................................... 3
Main Feed Rocker Lever: -+ «+-==x=-- E@*ﬂﬁ%’% ........................... 1
Sealing Plug ................................. %gigﬁg .................................... 5
Main Feed Rocker Shaft:--=«==s==rereree EapeSy NI=F %Eiﬂi ..................... 1
Sealing Plug::---+++-+-sssssressmmmmnnnnnnes EURAZE - ve e e, 5
Connecting Rod Pin:eeseeerrereenennnns éﬁg’fﬁ .................................... 1
SCrQW r v s miﬁ% ....................................... 2
Main Feed Lift Lever - ««--r=ssrrererannes E@*ﬂg}%ﬂig ........................ 1
Main Feed Lift Shaft--xeereeeeeeeeens IR B IR T FE e 1
Main Feed Lift Link===--=r=====-rerrreeess Ef@*;iﬁ}%ﬂ@ig ..................... 1
Lever Link (Long) -+«««=-=sssserssesneenss IBIBIE () «-rrrrrrerrrrrrrmmsnreeeenes 1
SOIEW -+ v+ rerrrssrsnrsnssnnsnennerteeaeaeeeans o2 SO 2
Lever Link (Short) ........................ i%}%)ig (%LEL) .............................. 1
Connecting Rod Link Pin=====rereeeees @ig’f% .................................... 1
Connecting Rod Guide »+=r==erreereeees SRR e 1
SCrQW *rrrrrrrerrrmrrr st miﬁ% (/7J<\ EE) .............................. 1
SCrQW s rrrrrrrrrrrrer e ﬂ??ﬁ,‘ﬁ (EiZE) .............................. 2
Main Feed Control Bracket-«- -+ =+ -- Eg}%%”gg .............................. 1
SCrQW rrrr s e s s s miﬁ% ....................................... 2
Feed Eccentrig ==« =r=srrrrrrrerersunannns BRI B RINER - eeerrrrrren 1
Needle Bearing::--«-+swsereureumennennes R AR e 1
Retaining Ring .............................. ?D{r‘% ....................................... 1
Feed Connecting Rod: = erermrreerenenes ;@*SLEEE': .............................. 1
Connecting Rod Pinersrseerrrreemeeannns éﬁg’fﬁ .................................... 1



12

DIFFERENTIAL FEED DOG DRIVING CONTROL MECHANISM

Ref.

R W WU U U U U U U U — Z
© O N OA N0 ©PNOORAOD —‘|p

W W W WWOowWwWwOowOwNDNDMNDDNDDNDDNDDNDNDNDDN
O NO O A WN - OO0 00 ~NO O PA~wdNh-—= O

Parts

No.
W12-1
W12-2
W12-3
W12-4
W12-5
W12-6
W12-7
W12-8
W12-9
W12-10
W12-11
W12-12
W12-13
W12-14
W12-15
W12-16
Ww12-17
W12-18
W12-19
W12-20
W12-21
W12-22
W12-23
W12-24
W12-25
W12-26
W12-27
W12-28
W12-29
W12-30
W12-31
W12-32
W12-33
W12-34
W12-35
W12-36
W12-37
W12-38

ZENenRk )T H A
Description oF| &
Differential Feed Driving Lever-+-+++-: EEPERKERREYR oo
SCrQW s rrrernnr e, I3 TR PR TP PP PETPEPPTPPTPEPRPS
Connecting Rod Link Pin:-«=--=xxexeee EERRRE e
Sea“ng P|ug ................................. %T_Iﬁzﬁg ....................................
Connecting Rod Pin:--erreerreerrneenass SEERRRE e
Differential Feed Driving Link:«««--++- ZEE)RE ERREN EIR --vveereeere
SCrQW s e e rer s s I3 SRR PP TP PP R PEP P PPRPEPRPS
Differential Feed Driving Shaft-+--++- ZEER RN
Differential Feed Connecting Rod *++ ZEEIRELEER -rorevrerrrreerenens
Sealing Plug:-«-+++eeerrreeerreineaenn. EURAZE v
Qil Seg| - rrrrrrrrrrrrrrrriii SHET e
Collar Stopper-«=+«===sserrersrenuaeennn. (S BRI e rererr e
Connecting Rod Pin=:-===sssereeeeenes R EE v
Sealing Pluge:-sesreereeemememnnnnennen, EURRZE v
Link Pinererseerrrreeras EERRIREE -
LinK s eeeememmemr AR e
SOIEW:+#rrrrrrrrrrrrarerrnnnreenesaaneneaanns B eeemmmmmnmnnnnn e
LinKeeereeee s AR e
Link Pinesessererereremmniini SEERRHRGE v
QOIEW +#re e rrrrrnnrrrensnsnsensannansanaanns BBk (BRJEE) +vveeerrmeernmessnnnnsnnnnnns
SCrQW r e e rer s s s JE Y (qz E) ..............................
Control Bracket: ===+ ==rrrerreereeennannnns }%%U;JE ....................................
Connecting Rod Guideg-«-+--+===-+=+==: SRR e
Sealing Plugresereesermssrmmmemnnne, EURRZE v
Differential Feed Driving Crankshaft -+« -+- ZEER ERREN G- ooeeeee
SCrQW rr e s er s s s I3 TR PR TP PP PR PEPPTPPRPEPRPS
Differential Feed Rocker Lever:««++-- EEPRRBEER e
SOrQWrrrrrrerrerran e 122 SRR PR TP PP PR T PEPPTPPTPEPRPS
Differential Feed Lift Link:«««««=«-««--- EENRREIEFENR - eoveereeeeee
Link Pinesessseeeererrreiiiiiii Y i = EER TR TP PP PETPEPPTPPTPEPRPS
Link Bushing««=«=====sserseremmemmennennnn. AR
Washer: s rreremrerreniii, oA R PP PP T PP LT PEPPTPPTPEPRIPS
SCrQW r e e er s s s I3 TR PR PP PP PETPEPPTPPTPEPRIPS
Feed Dog Key: - -+errerremeremmenennn, ERIEFE
Differential Feed Dog:----+===-=====+=+++ EEfJEG v
SCrQW r e s rer s s I3 SRR PP TP PP PR PE PP PPTPEPRPS
Differential Feed Dog (Middle) =+++++-+- ZENE(FRRNER) »eoeeveereeereeee
SCrQW rrrrrrer s s s I3 SRR PP TP PP PR T PEP P PPTPEPRPY

12



13

NEEDLE GUARD & FEED DOG DRIVING MECHANISM B =R EERS 13
Ref. Parts Amt.
No. No. Description Ts| 2 Req.

1 W13-1 Feed Dog Driving Main Shaft-«+-=«««+-- R ERREN R 1
2 W13-2 Washer: === -srmrrerrme ﬂ)# ....................................... 1
3 W13-3 Needle Bearing::-==-=-+srrerersreeeennnes BRI AR v 1
4 Wi3-4 Connecting Rod Pinerr sserrrreerernans Jﬁiiﬁ':/fﬁ .................................... 1
5 W1 3_5 Sea“ng P|ug ................................. %Y]F?Eg .................................... 3
6 W13-6 Feed Dog Connecting Rod:---==r=emeerss ﬁ*ﬂﬁ@$$ .............................. 1
7 W13-7 Washer: - rrrrrmrrrrrniiias B e 1
8 W13-8 SCrQW«rrrerrrrrrer e et mz;ﬁlﬁﬂ ....................................... 1
9 W13-9 Feed Dog Driving Shaft Adapter Bracket:++-++-+- T A RREN IR L e 1
10 W13-10 SCrQW s s s rrrrrer et miﬁ% ....................................... 1
11 W13-11 SCI’eW .......................................... E—éfﬁfﬁ ....................................... 15
12 W13-12 Collar- =  =srrrrerrrrnr ﬁﬂﬂﬁ ....................................... 10
'13 W'1 3_13 Sea“ng P|ug ................................. %Y]F?Eg .................................... 4
14 W13-14 Main Feed Driving Dog Crankshaft:-- EEERBENHREH -« -vvereeeerreeees 1
15 W13-15 Feed Lift Block (Rear) ..................... E*ﬁi%ﬂféiﬂ ........................ 2
16 W13-16 Differential Feed Dog Driving Crankshaft:-- Z= S B BREN M -+ vxeerveveeeernees 1
17 W13-17 Differential Feed Lift Lever-----=--:----- EBNEFIRT AR oo 1
18 W13-18 (1o (= LR L LI R T T TP P PP PP PP PP PP PPPP PP miﬁ% ....................................... 3
19 W13-19 Feed Lift Connecting Link:--======-=-- TR RIRTFHEIR e 1
20 W13-20 Feed Lift Connecting Link Pin =««++-+-- TR BB oo 2
21 W13-21 SCrQW s s rerr s m?ﬁ% ....................................... 1
22 W13-22 Spacer Bushing ........................... %BE@EE ................................. 1
23 W13-23 Needle Guard (Front) Holder:++++++"+-- BETF (B) BITERE -+ vvrrreereeeees 1
26 W13-26 SCrQW rrrrrrer s s miﬁ% .......................................

27 W13-27 Needle Guard (Rear) ..................... ]Eﬁ*—)# (?é) ..............................
28 W13-28 Needle Guard (Rear) Holder-++--+++++- BETF (1) BITEE: - weeeeeeeeeeees
29 W13-29 AdapterSleeve--------------------------- }%Eﬁﬁ% .................................
30 W13-30 Needle Guard Driving Crankshaft:+--- [BEt FTRRENERER -« veerveeerereeeees

31 W13-31 Connecting [=76s CRRLEREECLEE PP PP T PP PP Eﬁg .......................................

32 W13-32 Needle Guard Eccentrig----«==-=====xx-- IBET S RINER e vrrerrerrrreeeeeen
33 W13-33 SCrQW s s s rrrrrer e m?ﬁ% .......................................

34 W13-34 Sealing Plug ................................. %Y]E_ﬁ% ....................................

&



14

MAIN & DIFFERENTIAL FEED DOG ADJUSTING DISC MECHANISM

Ref.

L e N TN U U G Y Z
mmbw,\,_kocooo\lmmbwm—nlo

Parts
No.
W14-1
W14-2
W14-3
W14-4
W14-5
W14-6
W14-7
W14-8
W14-9
W14-10
W14-11
W14-12
W14-13
W14-14
W14-15
W14-16

Description

Main Feeding Control Lever Shaft -

ST E S o-
ZHRIUER--
ZEB IS -
m% ﬁ% ..................

PRI
m?; ,%,% ..................

%@J%T%%M%*EIEH ..................

OIB -+evrrrrnnnreeeens
FTEERYZIER:
FTREAR/) AR
STERRERIRIT T8l



LUBRICATING MECHANISM

/

YA
ek

el ———
/

[
(@
(@&

Ref.

U W P WU W N W G W W — Z
COOO\IG)CHAODI\D—lOQOOO\‘mm'bw'\)_‘LO

QOO o a0, DMDAEBAEDDBEDMNDEOWOOMOWWWWWWNNDMNDDNDNDMNDNDDNDDNDDN
OO A, WON-2O0O0COONOODAPRRONLOOO0OONOODOORRWON-—2O0OCOOONOOOGIRA~OLODN —+O

Parts
No.
W15-1
W15-2
W15-3
W15-4
W15-5
W15-6
W15-7
W15-8
W15-9
W15-10
W15-11
W15-12
W15-13
W15-14
W15-15
W15-16
W15-17
W15-18
W15-19
W15-20
W15-21
W15-22
W15-23
W15-24
W15-25
W15-26
W15-27
W15-28
W15-29
W15-30
W15-31
W15-32
W15-33
W15-34
W15-35
W15-36
W15-37
W15-38
W15-39
W15-40
W15-41
W15-42
W15-43
W15-44
W15-45
W15-46
W15-47
W15-48

Description
O|| Receiver ........................

Screw (M4-0.7 X 8)+++++rsseeeess

O|| chk ..............................
Needle Bar Connecting Rod Qil Pip
SCFeW (M4_07 X 4) ...............
O|| chk ..............................
O_ring (P5) ...........................
O|| Wle Holder .....................
Screw (9/64-40 X 7)-xx-xreeeeenss
O” F”ter Cap ........................
Screw (11/64-40X16):-=x=+x=-
O_ring (P42) ........................
O|| F”ter ............................

Suction Pipe ........................
Suction Pipe Bushing:-------+-
Oil Tube (3X5X 440mm) - ==« «xxxeeees
Draining Pipe .....................
Oil Tube (Long), Complete Set----+---

Oil Tube (4 X6X100mm) =====xeeeeees

Non-Return Valve Unit

Oil Tube (4 X6 X 280mm) =++xx=++x==xre-
Oil Tube Joint, Two Way::+««=-xesseeee
Oil Tube (4 X 6 X 35mm)--eerreeereeeesee
Oil Tube Joint, One Way -«-r=rerereees
Lower Shaft Oiling Outlet «=«»=-=x=x2xx
“Qil Tube (Middle), Complete Set----+-
Oil Tube (4 X 6X50mm):-==x=sreeeeseeee
Lower Shaft Oiling Shower «---:------
Oil Tube (4 X6 X 30mm):--x=reeereeeesee
Screw (M4_0_7 X 8) ...............
Fitting Stud (Short)-«=--==+-x-+++
Gasket - rrrrrrrrrrriei
Fitting Stud (Long):«=====+++++=+-
Oil Tube (Short), Complete Set:«-+---
Oil Pump, Complete Set:-----=-xxxeeee
Oil Pump Driving Worm Gear --«----++

Screw (M6-1 X 16) ...............
Suction Pipe ........................

Oil Nozzle for Worm Gear
Dust Proof P|ate ...................
O|| Tube Stay .....................
SUCtion Plpe ........................
O|| TUbe Joint,Ont Way ..................
Flttlng Stud ........................
Washer ..............................
O|| Tube Adapter ..................
Washer ..............................
Oil Tube (3 X5X365mm) ==-=xxxeeeee

=] 1= R P PP R PP PEPPRPRPRP

............................................

[
JHE gt

SHEBISHBITHE -
I3 SRR TP PR PP PEPPTPETPEPPPE
SR e

;H;I’Fé—"v ...............................

£
=m
&
i
o
b

SHE (4 X 6X280mMm)-«+-=+=
S BETA(EER) v ereee e ereeeeee
SES (4 X6 X 35mm)-«--eeen
etk =gzzs]:] (=1 [m]) RRETERIRERRRRRS
S B SR BRI TR e
ST (B e veveveeeee
SHE (4X6X50mm) «+-eeeee
BB Lt EEEHS, -
SHES (4X6X 30mm) =eeeees

15 TP PR PEPEPEPEP R PEPEPEPEPE

EQ;E m?’ﬁﬁliﬁ (E) ....................
55%%@(%@1_) ......................
5EE%H ............................

55%?&5@ (% |E|‘_|) ................
)‘jgiaﬂm?ﬁ’% .........................



AUTO TRIMMER THREAD PULL-OFF MECHANISM

Ref.

[ N U U (S U U G U U — Z
cooo\lmcnbwm—nocom\‘o’m“w'\’—‘k

W W W W W W NN MNDDNDDNDDNDDNDDNDDNDDN
a A WON -2 O O© 0o ~NO O M W DN = O

Parts
No.
W16-1
W16-2
W16-3
W16-4
W16-5
W16-6
W16-7
W16-8
W16-9
W16-10

Description

Lifter Lever ................

Lifter Lever Stop------*-
Screw (9/64-40X6)---
Tension Release Lever-
Screw (M4-0.7 X 14)----
Tension Release Block-
Screw (M6-1X4.5)--+-

Tension Release Connecting Plate:--

Screw (M4-0.7 X 8)---+--
Screw (M4-0.7 X10)----

RRAIHTAS vveeeeeees
R IEZE eeeennnes
-2 ST
WAL= CI=| I
12557 PR
SRIIRERUBIR -
o7~ RSP
SRR B
o2 ST
o7~ RSP

Cord Clamp ...............
Collar ........................
Screw (1/8-44 X 3)-----+-

Tension Release Shaft--

Thread Pull-off Eyelet .....................

Thread Pull-off Bar-----
Swing-Proof Spring-- -
Screw (M4-0.7 X 3)----+-

GVALE Lt R
iBisszismnn.........
BRI oo -
IR e eeeeee
o2 ST

%E\ﬁ/v?"f"u] %H (%H’éu) ........................

53’%7??@ ...............
BHRFAHRAT S| REEE

%E/\ ﬁ/v?"f"u] %H (E_zE H’éu) ........................

Retaining Ring:---===+=++-

Thread Pull-off Lever---



17

BOTTOM TRIMMER MECHANISM

37

Ref.

G G G G G G GR ¢ -
@m\lc)m-bwl\)_ko@m\l@(ﬂ.bwl\)_glo

W W W W W W W WwWNDNDMNDNDNDDNDDNDDNDDNDDNDDN
N O o0k WON 42 O 0 00N Ok WD 2+ O

Parts
No.
W17-1
W17-2
W17-3
W17-4
W17-5
W17-6
W17-7
W17-8
W17-9
W17-10
W17-11
W17-12
W17-13
W17-14
W17-15
W17-16
W17-17
W17-18
W17-19
W17-20
W17-21
W17-22
W17-23
W17-24
W17-25
W17-26
W17-27
W17-28
W17-29
W17-30
WA17-31
W17-32
W17-33
W17-34
W17-35
W17-36
WA17-37

Description
Lower Knife Driving Lever-:-:-:-:-x---

Screw (M4-0.7 X 9)------

Screw (M4-0.7 X 7)-+----

LOWGI’ Knlfe Carrlel’ ........................

Screw (M3-0.5X2.5) ---
Connecting Plug:+++++-

Lower Moving Knife ----

LOWGF Knlfe Holder ........................

Upper Fixing Knife Carrigr:«=-=x=x=+=+

Screw (M4-0.7 X 4)--+-+-

Knife Guide Lever----+-

Knife Guide Lever Eccentric Ring----

Screw (M4-0.7 X 7)-+=+

Lower Knife Carrier Guide:--=++=+=+--:

Upper Knife Carrier Stop-+==-====x--+

Screw (M4-0.7 X 4)--++-+
Upper Knife Carrier Sp
Screw (M4-0.7 X 4)----+-

Looper Thread Guide---

Screw (M3-0.5X3)--+--
Crank Chamber Cover-
Screw (M2-0.4 X 4)--++-+
Upper Fixing Knife -+
Screw (M2-0.4 X 6)--++*
Screw (M2-0.4X10) ---
Screw (M2-0.4 X 3.6)--
Upper Fixing Guide----
Clamp Spring -----++++++-
Clamp Spring Pressure
Clamp Spring Pressure
Clamp Spring Pressure Adjust

ring ............

Holder .........
ing Piecer-=+++--

Looper Thread Eyelet .....................

Lower Knife C. Set------
Lower Knife Assembly

EfRY)iREE

m &

BNV S
57 SO

FEETE
57 S

A0
Zhecieinmieiiiaiiiiienin,

@Dgg”&%{ﬁ}&\iﬁ ..................

15557 PR

o5 SR
o4 SO
5 P
FEEE
REEES
SRSERE )38
SRS
[GYAL:SF
EARZFHRIL
NDJJRE
DAL

§|§E ........................
%D)# .....................
%EEE@ ..................
%)# ........................



18

ELECTRICAL TYPE TOP THREAD WIPER & TRIMMER MECHANISM ST CIBIR R U 18
Ref. Parts Amt.
No. No. Description ) = Req.

1 W18-1 Wiper Solenoid: - e }%ﬁ?%ﬁﬂﬁﬁ ................................. 1
2 W18-2 NUL = reeereerer e mg[l]g .......................................... 2
3 W18-3 Buffer Spring Bracket:-r--=r-erereeeeens ,‘fﬁ@ﬂ@%%% .............................. 1
4 W18-4 Wiper Bar Guide: = = rrrrreerrraaneniann, ﬁ%ﬁ? %Ei’% .............................. 1
5 W18-5 Buffer Spring ................................. ffg?ﬁﬂﬁ% .................................... 1
6 W18-6 Solenoid Lever Pin:: = xrrrrrrrereennnnnns %ﬁ%ﬁﬁ?%ﬁg}ﬁfﬁ ........................... 1
7 W18-7 Screw (|\/|3—0.5 X 5) ........................ ﬂ??ﬁfft .......................................... 1
8 W18-8 Solenoid Lever: - rrrrerrmreinnianana. %ﬁﬁ@ﬂ%ﬁg ................................. 1
9 W18-9 Retaining Ring .............................. ?D}% .......................................... 1
10 W18-10 Screw (M4-0.7><8) ........................ ﬂ??ftﬁt .......................................... 1
11 W18-11 Wiper Bar::reerrrreerreriii }%;@?&% .................................... 1
12 W18-12 Screw (M3—0.5 X 4) ........................ ﬂ%fﬁfﬁ .......................................... 1
13 W18-13 Wiper Holder:==-s-sereeremeenmnnnnninnens b k]| vt SR E TR TR PPV LR PIPEPEPITS 1
14 W18-14 WIp@I e eeeersremmrses s 2 1 PPN PP PP PPRFPRRPP 1
15 W18-15 Screw (M2—0.4><2) ........................ ﬂ??ﬁfft .......................................... 1
16 W18-16 Clamp Spring:-===+++xrrerrsrssrareeaees DI o PSPPI 1
17 W18-17 Solenoid Bracket: = =rsrrrrrrraeianann. }%ﬁﬁ%ﬁﬂﬁ'ﬁﬁ% ........................... 1
18 W18-18 Electrical Type Thread Wiper C. Set -+++* EITVBHRAR e 1
19 W18-19 Screw (3/32-56 X 6) ........................ ﬂ??ﬁfft .......................................... 2
20 W18-20 Clamp Spring Pressure Adjusting Piece:«+ U TJBR AT Fy--mnveeerereerrseeees 1
21 W18-21 Pressure Adjusting Piece Spacer----- BRTJFEERR R e eeeee e 1
22 W18-22 Fixed Trimming Knife:===r=reerreenerenens J:tl]jj@ﬁjj .............................. 1
23 W18-23 Screw (3/32-56 X1 0) ..................... ﬂl??ﬁ?ﬁ .......................................... 1
24 W18-24 Screw (3/32-56 X 4) ........................ ﬂ%fﬁfﬁ .......................................... 5
2 S

26 W18-26 Clamp Spring Pressure:-+++-++=«=++-- DRYG RSy vvvverereeereeeeennennnnnnnnnns 1
27 W18-27 Clamp Spring Pressure Spacer -+ B - YA = ) 1
28 W18-28 Thread Clamp:«««««««wwwrrrrrrerreseaeeens D PP PP 1
29 W18-29 Knife Guide Bracket------=--====-x=ee--- L@ﬂg*gﬁg@ ........................... 1
30 W18-30 Solenoid srerrrrrrrr e %ﬁ%ﬁ'ﬁ ....................................... 1
31 W18-31 NUL = rerererree e ﬁ[l]'é‘ .......................................... 1
32 W18-32 Washer: = srrreeererieniiiii @)—j‘— .......................................... 1
33 W18-33 Spring Washer: - --=rrreerrmrernnnaaas 3%%%&)# .................................... 1
34 W18-34 NUL = r e e rerrer e mgm'é‘ .......................................... 1
35 W18-35 Movable Trimming Knifg:-=reerereemnness J:;%@jjj);— ................................. 1
36 W18-36 Screw (M2—0.4 X 6) ........................ ﬂ%fﬁfﬁ .......................................... 1
37 W18-37 Movable Knife Holder: =« rssrrreeenss J:@Jjjla .................................... 1
38 W18-38 Electrical Type Top Trimmer C. Set-++++++- ST EUDHRAR e 1
L=

o T L LT

T

2

S

e

Y S

46 W18-46 Washer -« =srrrrerrrenrmraeraaa, ﬁ)—_ﬁ .......................................... 2
47 W18-47 SOrEW:  rrrerr s ﬂl??ﬁ?ﬁ .......................................... 2



19

PNEUMATIC TYPE TOP AIR WIPER & TRIMMER MECHANISM

5

55

i

§

H

i

i

i

}

i

i

i

! .

{

; .

i

]

| |

3

: .

3

;

;

i

H

i

]

H

j

]

i

H

i

|

i

:

:

;

¢

L

b

11

Ref.

10
11

Parts
No.
W19-1
W19-2
W19-3
W19-4
W19-5
W19-6
W19-7
W19-8
W19-9
W19-10
W19-11

Description
Screw (M4_0.7 X 10) .....................

Washer: = - - rremmererrr i
Air Wiper ....................................
Air Wiper Holder: == rrermermraenannnns
Pneumatic Type Air Wiper C. Set:----
Pneumatic Type Knife Guide Bracket:-----
Air Cy”nder .................................

Pneumatic Type Movable Knife Holder---

@m B

2 S
) PP
DREIBIGIES - veeerveeeerneresnnenennnnns
B S | TE B v eeeervrreeeennneennnnes
BT RLIBHEAR - vveeeerrrereeennes
REBR )T PEREFEAD  cveeeeeenne
ST+ rvvereerenrnnnesnnnnnneanrnnannns
T EDTIE - evereerrrrrreesnees
m%m'é‘ .......................................
] 1=
ST LTI - vveeeeeerreeeeennees



20

ELECTRICAL TYPE DIRECT DRIVING PRESSER FOOT LEFTER

,
@ T
\ =/

Ref.

©00\lo>m-l>mm4|§

Parts
No.
W20-1
W20-2
W20-3
W20-4
W20-5
W20-6
W20-7
W20-8
W20-9

Description

Presser Foot Lefter Solenoid =++++-++*

Solenoid Bracket:----=-----

Plastic Pushing Block:----

Presser Foot Lefter C. Set «+--+- -+

Screw (M4-0.7 X 8)-+++++++-

Screw (M6-1.0X16) -+

Washer ........................

Shock Absorbing Gasket

LS VNSRS |

- I 1

%m@}%ﬂ?ﬁ}%ﬂgu%ﬂ ..................

5 .
25 SRR



21 PNEUMATIC TYPE PRESSER FOOT LEFTER RETEHEE

Ref. Parts
No. No. Description T %
1 W21-1 Air CyIinder ................................. %aﬁgﬁ ....................................
2 W21-2 Air Cylinder Bracket -««««-==+++s+sreeeees A TP
3 W21-3 NUL=sreerrrrrerrr e @\%mg .......................................
4 W21-4 NUt rrerrrrrrrrrr e E?IPE .......................................
! 5 W21-5 Plastic Pushing Block errrrrrarreannns E%ﬂ}ﬁiﬁ .................................

‘




22

V.

-~
~ ‘/m
e 3

;‘V“\. z
< ;5;5;54
éii1> f<\&*)

s
K i e e o st o e o

ELECTRICAL TYPE BOTTOM TRIMMER DRIVING MECHANISM

Ref.

© N o A N —x|§

Parts
No.
W22-1
W22-2
W22-3
W22-4
W22-5
W22-6
W22-7
W22-8

NZIPAL
Description m =
Terminal Holder ........................... ﬂﬁ%ﬁ ....................................
NUT= s orree e e mzm'é‘ .......................................
Retaining Ring .............................. }D}% .......................................
Trimming Solenoid ........................ —Ftljjj%ﬁﬂﬁﬁ ...........................
Solenoid Dust-Proof Cover +===«=+==+- %ﬁ%ﬁﬁwjﬁﬁ ...........................
Rubber Cover: = srrrrerrrennmiineaniann. 2% .......................................
Bottom Trimming Solenoid C. Set-+-+++-- DI ERREE oo
CONNECEON -+ +reremsnrrereensurerenees SRR S v erererrr e



23

A\
o

Y 4

Ref.

s lidoranidomNoaswen=f

W W W W W W W NN NDNDNDDNDDNDDNDDNDDNDDN
O OO A WON =2 O O© 00N O O W DN =+ O

PNEUMATIC TYPE BOTTOM TRIMMER DRIVING MECHANISM REI\ TH 8RS 23
Parts Amt.
No. Description oTs| = Req.
W23-1 NUL e rrerrrr e mgm'é‘ ....................................... 1
W23-2 Air Cylinder ................................. TEBRES v vvrrvrrer e 1
W23-3 EIDOW CONNECEOr - - -rr rrsrrareasenses BUFEAERE v eererrenreenrmereeneeeaeen, 2
W23-4 "Electromagnetic Valve, C. Set -+ "SRRI oo 1
W23-5 Rubber Cover: - =rrrrerrrmnnrannanian.. Hg}ﬁ ....................................... 1
W23-6 Rubber Cushion=--=-+====rrrrrereeeerannns ﬁ%&ﬂ%ﬁ ................................. 1
W23-7 Adjusting Collar ««======--+srrrsssnnnnnes EL S P 1
W23-8 Screw (M5—0.8 X 16) ..................... mz;ﬁ: ....................................... 1
W23-9 Cylinder Bracket:: :=orrerrerrennnanana, %Eﬁ%%’%@ .............................. 1
W23-10 Screw (M5-0.8 X1 0) ..................... ﬂ%?ﬁfﬁ ....................................... 3
W23-11 Trimming Cylinder Support -«==-====+++ TREDTJZCBREE EE e vverernrarnnnnnnanns 1
W23-12 Screw (|\/|6-1 X 20) ........................ ﬂ??ﬁfft ....................................... 2
W23-13 "Switch,CompIeteSet .................. "ﬁ’i\ﬁﬁ%ﬁfﬁﬁ 1
W23-14 Switch Support::==-esreeerreeemeene. R BRAER v 1
W23-15 Screw (|V|4-0.7 X 8) ........................ ﬂ??ﬁfft ....................................... 2
W23-16 SWItCh == e rrrrrrrrr e E/E\F?ﬁg‘ﬁ ................................. 1
W23-17 Washer: s rrrerrrremrmnniiii, ﬁ)—j‘— ....................................... 1
W23-18 Screw (1 1/64-40 X 5_5) .................. ﬂ??ﬁfft ....................................... 2
W23-19 Switch Guid@ = = rrrerrrrrrennrreraniaas E@Eﬁgﬁgﬁ— ........................... 1
W23-20 Screw (|V|3—0.5 X 3.3) ..................... mz;ﬁ: ....................................... 2
W23-21 Screw (M4—O.7 X 25) ..................... ﬂ??ﬁfft ....................................... 4
W23-22 NUL= e rrerrrr e mgm'é‘ ....................................... 1
W23-23 p|unger Connecting Rod =+ +eereerrenes *Igﬁéﬁé .............................. 1
W23-24 Plunger ....................................... *Eg}ﬁiﬁ ................................. 1
W23-25 Screw (M5-0.8 X 12) ..................... ﬂ%?ﬁfﬁ ....................................... 2
W23-26 Connecting Blogk ==rrerreerereriennnnns @ffﬁ/"%tﬂ ................................. 1
W23-28 CyIinder Return Shaft -=-------===-vne:- %E%?EJEEE ........................... 1
W23-29 Collar = srrrerrrrren i BT e 1
W23-30 Screw (M4.5-0.75 X 5_5) .................. I3 SRR TR PP PP PP PEPPEPPTPEPRIPRTPE 2
W23-31 CyIinder Return Spring .................. %Eﬁ%f_ﬁ% ........................... 1
W23-32 Screw (M4—O.7 X 8) ........................ mz;ﬁ: ....................................... 1
W23-33 SPriNg ====srerrrrrrrr s BBBEE .. 1
W23-34 Washer -« =srrreerrrrrmnarniaa, @)—_‘L ....................................... 4
W23-36 Screw (M5-0.8 X 5) ........................ I3 SRR TR PP PP PP PEP PP PTPEPRIPRTPE 2
W23-37 Plunger Stop:---++++rrrrrrrrmssrrreaaes FEEEIFIR - vererr e, 1

w
~



24 TOP TRIMMER UNIVERSAL ADAPTER MECHANISM

Ref. Parts
No. No. Description
X 1 W24-1 Top Trimmer Fixed Blogk:« -+«

/ g P 2 W24-2 Universal JOint =+ =srrreremrmmnniian B [CFEDE e rereerererrrnrrannannia, 2
. . O 3 W24-3 Position Washer -+ «=++=rr=rsererraraninnes R IVE:. | EEE TR TR PP PP PR P PEPPRPRPPD 3
// 4 W24-4 Screw (M5-0.8 X 12)x=sreerrrnreaennn I3 TR PP TP PP PETPEPPTPPTPEPREPS 3
e ' 5 W24-5 Up & Down Position BIOCK =+ -+« ++ L= RRE{THRr-+-+eeereserereesrsesessens 1
\/ 6 W24_6 Washer ....................................... ﬂ)ﬁ“ ....................................... 2
/ O 7 W24-7 Screw (M4_0_7 X 8) ........................ m%ﬁs‘,ﬁﬁ ....................................... 2
/ y 8 W24-8 Screw (M4-0.7 X 10)x==-errrerreeeaennes 2 R T PP TP PP PETPETPTPPTPEPRIPS 2
: 9 W24-9 Top Trimmer Universal Adapter C. Set -+ H) B EIEEEAR - «+--vvereereeeees 1




25

PNEUMATIC REGULATOR MECHANISM

Ref.

No.
1
2
3
4
5
6

Parts
No.
W25-1
W25-2
W25-3
W25-4
W25-5
W25-6

Description T #
Pneumatic Regulator ..................... ﬁ@g@ﬁﬁ%ﬁ ..............................
Screw (M5-0.8 X 10)-=- e rrerreerreees 12 SRR PP TP PP PETPEPPTPPTPEPRIPS
Spring Washer: - ==rrerreeemrerinnnniian, PR EN S e
NUtssrerereerererrr ﬁfll'é .......................................
Regulator Support ........................ Eﬁﬁﬁ%ﬁﬁx ..............................

Wood Screw



THREAD STAND & SUPPORTING BOARD HREE g SitH 26

Ref. Parts Amt.

1 No. No. Description Tl = Req.
1 W26-1 Thread Stand - == rrrrrrrrrrrrernarann. ,%7 B0 1
2 W26-2 Column Cap:rre =reerrrermreesmresnnas FEDEE e 1
3 W26-3 Column Pipe (Upper) ..................... J:f@*} .................................... 1
4 W26-4 Thread Hanger (3 Spools Type)--=--++ 3 B e 1
5 W26-5 Thread Hanger (2 Spools Type)--------- 2 Zrbﬁff‘;?%% ........................... 1
6 W26-6 Screw(M6-1><25)------------------------ %?%%(K%E) ........................... 4
7 W26-7 Rubber Spool Cushion:====«=-=«x=xexee e S =t CR T PP PR PEPRPPEPEPE 5
8 W26-8 Column Pipe Connector:«««««=««++x=-+:+- Py = - RPN 1
9 W26-9 Thread Guide Holder (Large)-=-"-* RIBHFARETEE -+ vvrveeeereeeeseeees 1
10 W26-10 Column Pipe (Lower) ..................... ‘[leﬁﬁ .................................... 1
11 W26-11 Washer: e oA R T PP P PP PP PTPETPIPRPEPREPY 2
12 W26-12 NU s e reerreerrrer s @‘?mg ....................................... 1
13 W26-13 Thread Guide Arm:-=---=r=-=seeremeeeaes @f@ﬁg@? E-'g ........................... 1
14 W26-14 Thread Guide Holder (Small)-=+-+=----- I EARARRE TR - veeeeemeeeeeeees 1
15 W26-15 Thread Guide (6 Spools Type) -+ -+ -+ 6 SLIBERAR - v 1
16 W26-16 Spool CUShion = == s rrrrrrerannrnaananas %ﬁﬁﬂﬂﬁ%@ .............................. 5
17 W26-17 Spool Pineeererreeer BRBRAT e 5
18 W26-18 Spring Washer:---rrrrrreemrerrrmnnneannn. ﬂﬁiﬁfﬁﬁ ................................. 5
19 W26-19 NUtrsrerrrrrrrrrrrr @%mg ....................................... 6
20 W26-20 SPOOI Mat:++++ssrrrrrrrrmmnnmnrnnninin FEBMENL . 5
21 W26-21 SpOO| Seat DisCr s rrrereerrarinsinianans ffiﬁﬂ]Eﬂ—g ................................. 5
29 W26-22 Spool Stand Support ..................... ;@ﬁﬂg@ig& .............................. 1
23 W26-23 Screw (|V|4—0.7 X 9) ........................ @?ﬁb‘ﬁ ....................................... 1
24 W26-24 Screw ( Y»4.2Xx 25) ........................ ﬂ?,ﬁﬁ/‘ﬁ ....................................... 1
25 W26-25 Spool Stand (3 SpooIsType) ............ 3 %fﬁﬁﬂg@ ................................. 1
26 W26-26 Sp00| Stand (2 Spool Type)--- v DX AREEAD 1
27 W26-27 Belt Cover (TOp) ........................... E%%(J:) .............................. 1
28 W26-28 Screw (M6-1 X 44_5) ........................ @%ﬁ% (7[(%%2) ........................... 2
29 W26-29 Supporting Board (Semi-Submerged) -+ AN = S R 2
= 30 W26-30 Setting Screw (Short) ..................... ;EE@@E%?%;& ........................ 4
@_ 39 31 W26-31 Oil Reservoir Rubber Cushion--------- JERBERE R ER - revvee e 4
' 32 W26-32 NUE *#remeerereseremerrana s 1] = F PP PP EPP PP PRSP PRSP 4
@‘ 40 33 W26-33 Hanging BOltererrrererrrrrria I%ggmg@ ................................. 4
] : e 34 W26-34 WASHEL -+ rereeremrrnrnrrnsnnreareannannnanns ) PR 8
Setting on the Table 35 W26-35 Supporting Board Rubber Cushion--==+---- R ST BB R R v 8
36 W26-36 NU s e reerreerrrer s @‘?mg ....................................... 8
37 W26-37 Setting Screw (Long) ..................... e S el ko - SRR PR PE TP PPEPEPREPY 4
38 W26-38 Washer - eerrrrrrenniniiiii, oA R T PP P PP PP PTPETPIPRPEPREPY 8
39 W26-39 Spring Washer:---rrrrrreemrerrrmnnneenna. ﬂﬁiﬁfﬁﬁ ................................. 4
40 W26-40 NUtrererrrrrrrrrrrrr @%mg ....................................... 4




ATTACHMENT BOX = 27
Ref. Parts Amt.
No. No. Description o 7 Req.

1 W27-1 RiNG Spanner:-=+++++xsrrrrssesmnreeeeene: FGTEAR TR ererenrremrreee e, 1
2 W27-2 Hexagonal Wrench (2_0mm) ............ Wﬁ%ﬂi% .............................. 1
3 W27-3 Hexagonal Wrench (2.5mm) ............ Wﬂ%*ﬁ% .............................. 1
4 W27-4 Hexagonal Wrench (3.0mm) ............ Wﬂ%*&% .............................. 1
5 W27-5 Hexagonal Wrench (4_0mm) ............ Wﬁ%ﬂi% .............................. 1
6 W27-6 Hexagonal Wrench (5.0mm) ............ Wﬂ%*ﬁ% .............................. 1
7 W27-7 Horn Type Fabric Guide::-++-===rrreeeee- L—':%ﬁﬁ%%% ........................... 1
8 W27-8 SCrEW “rrrrrrermrrrrernnrr s miﬁ% ....................................... 2
9 W27-9 Straight Type Fabric Guide (Left)----- BIVRERR (fo) e 1
10 w27-10 Straight Type Fabric Guide (Right) -+ BEI\IHEES () 1
11 W27-11 Screw (M2.3—0.45 X 4) ..................... ﬂ?ﬁ"v‘ﬁ ....................................... 2
12 W27-12 Fabric Guide (Right) ..................... E}gﬁ: .................................... 1
13 W27-13 Qil Filter--===rr=rrrrerrrerrmiarniannas /%553%% .................................... 1
14 W27-14 Needle ( System - UYX128GAS ) ...... gﬁﬁjﬂ- ....................................... 10
15 W27-15 Threading Wirgs s seereerremeemnniiinias %fﬁﬁﬁﬁfﬁ ................................. 1
16 W27-16 Screwdriver: -  serrreerrrariin, ﬂ??ﬁ?ﬁ@% ................................. 1
17 W27-17 Screwdriver: - --ssrrerreaariiiian m?ﬁ%ﬂg% ................................. 1
18 W27-18 Screwdriver:- - arrrrarrrarraa, mzlsﬂ;ﬁ_gg_ ................................. 1
19 W27-19 SCrEW *rrreerrerrrrsarsrintiiiiiia, ﬂ??ﬁ/‘ﬁ ....................................... 3
20 W27-20 Thread Tweezerg: - =-=rserrerrerrararess %f@% .................................... 1
21 w27-21 Chain (Attach With Basic Model Only) --- $#15& (IBACEE BHgEY)---ooovveeeee 1




28

>
69

O X0

Y

0)0)

(o) Io)

ACCESSORIES
Ref. Parts
No. No.

1 W28-1
2 W28-2
3 W28-3
4 W28-4
5 W28-5
6 W28-6
7 W28-7
8 W28-8
9 W28-9
10 W28-10
11 W28-11
12 W28-12
13 W28-13
14 W28-14

ged Hanging Bolt C. Set.
Description

Oil Reservoir Rubber Cushion C. Set.*--*
( Semi -Submerged Table)

Semi-Submerged Hanging Bolt C. Set. -*
Attachment Box: r=sr=rerrerrerennarennans
Machine Cover ..............................
Pedal C Set .................................
Spare Parts Book =  rrereerrrrrrareennn
Screwdriver .................................
Belt Cover (Top) ...........................
Thread Stand ..............................
Supporting Board (Semi-Submerged Table)- -
Belt Cover (BOttom)

Amt.
m B Req.
/Hﬂﬁ ....................................... 1
Vil S_l_ ....................................... 1
E %ﬁ%%ﬂﬂ?%ﬁ%ﬂ .................. 1
[ R B BMRARAE (T TN) - 1
E‘—i;ﬁﬁ%%ﬂg@lﬁﬁﬂ ..................... 1
Bﬁ{tp% .................................... 1
B}SE% .................................... 1
A g s EER R R L TR TR TR T PP PP PRPPRIPI 1
R 1
mgﬁ%@% ................................. 1
Ri%%(t) .............................. 1
‘%7 2 PP TPETPPTPRETPITY 1
ﬂﬁ;ﬂﬁggﬁéﬁ ........................ 2
Rj?%.b%(‘lt) .............................. 1



12€ 1%
08¢ 82¢
A4
89 .Noﬁmpwmoﬂ
4 .,
- |
]@‘l -
o | 3
~! &)
) &
a/@/
— N |
w —
= S
9)
@
%)
WL
19g-A Jo Iojua)
GL
A
o
A 661
gle 3
ok
0021
e
MEEYMUR
0eg Ba2
FFEd)
gsmpwmoﬂ
4 .
o
. | |
o —®— — @ ——]
| |
Gel| GLv
I
)
®
)
o
| G
: K
/ 5
| | © |
[\Y] — 0 — D — 1
3
2 217 | A
EANT g 5
MOg-A JO J01U)
“ 059
08 _
i |m~w|
] |
G —®— 2
| B
O AN
Kf LG 66T _ SGIRS
:/w
819 o

L7
00cl

(M<tr) BYEEYILAET




022 82¢e

a0y

0L

081

Gga
|
—o
|
™
»
Ge
|
e

&

L
002t

(XA Xy T (R S

7
00<c1
1
0Ly 0EL
Oce 8¢a G2e
) 053
JojeladgQ
| & y 2
= —o— 0 W
cz | _
i Sy
\"J ~
o) o)
o w
o
» : Ilﬂwmv
S +
B |
sI[| —o——r S-S
) e
Nal 60—¥ >
B | | _ | %
Rd-A _ | 0G¢
0 J03U9)) 08 |

S A
|
lﬁ LG 6GT _ G'60-¢€

(o 1 B ey T




0021

0Ly

0ce

F#a)

82¢

JojeaadQ

Gce

0ce

GES

|
GL

04

081

0ee

(SR e e (B






